NEW LEADER

MANUAL NO. 44400

ASSEMBLY, OPERATION
& MAINTENANCE MANUAL
WITH PARTS LISTS

==t NEW LEADER] L /i , ‘
Y T |- o / i) ) G '
\.\ T =" B A
2 . o '
NN } 5
N\ ) 4
4 :_r"“x\‘.‘
G — 72 m
= N (2
L % ./ ‘gl.‘ 9_.‘ . \(j
F [,(- e \
e af’f/&-g,j:' /] \\ - o

MODEL
- L-2010

HIGHWAY EQUIPMENT COMPANY — NEW LEADER DIVISION
616 “D” Ave. N.W., Cedar Rapids, lowa 52405 (319) 363-8281




NEW LEADER

MODEL L-2010
S
MANUAL NUMQ‘X
UNIT SER \bﬂ

ER

%ﬁFFECTIVE 3,/96

HICHW%UIPMENT COMPANY —— 616 D AVENUE N.W.
CEDAR RAPIDS, IOWA 52405

PHONE 319-363-8281 FAX 319-363-8284

BUILDING THE BEST SINCE 1939.

_




PREFACE

PLEASE —— ALWAYS THINK SAFETY FIRST !l

The purpose of this manual is to familiarize the person (or persons) using this umit with the
information necessary to properly install, operate, and maintain this system. These instructions
cannot replace the following: the fundamental knowledge that must be possessed by the
installer or operator, the knowledge of a qualified person, or clear thinking necessary to
install and operate this equipment. Since the life of any machine depgnds largely upon the
care it is given, we suggest that this meanual be read thoroughly and@referred to frequently.

¥ for any reason you do mot understand the instructions, please authorized service
center or our Ceder Rapids, lows, Service Department at {319) 363

It has been our experience that by following these installaij ructions, and by observing

the operation of the SPREADER, you will have sufficient g of the machine enabling
you to troubleshoot and correct all normal problems i encounter. Again, we urge
you to call us at our Cedar Rapids Service Departm d the SPREADER iz not
operating properly, or if you are having trouble wi ingtallation, or removal of this
machine.

l;{any owners of NEW LEADER products use ourNjuiorized Service Centers for all work other
than routine care and adjustments. We ong! e you to use genuine NEW LEADER parts
and service {o protect your investmen

Highway Fquipment Company reservesGhe right to make alterations or meoditications in this

equipment at any time. The u.fa? shall not be obligated to meke =zuch changes to
machines already in the field.

upplid, it was accompanied by the Highway Equipment
nefice SAFETY MANUAL" The Safety Manual should be read
thoroughly and refe ently. If you do not have the Sefety Manual, we recommend
that you obtain oge Ir y dealer or from Highway Equipment Company before any
installation, operat aintenance of the spreader is attempted.

When this manual wes orjgh
Company "Operating andff}

ACCIDENTS HURT Il

ACCIDENTS CO3T 1!l

ACCIDENTS CAN BE AVOIDED !l




SAFETY

TAKE NOTE ! THIS SAFETY ALERT SYMBOL FOQUND THROUGHOUT

THIS MANUAL IS USED TO CALL YOUR ATTENTION TO INSTRUCTIONS
INVOLVING YOUR PERSONAL SAFETY AND THAT OF OTHERS. FAILURE
TO FOLLOW THESE INSTRUCTIONS CAN RESULT IN INJURY OR DEATH.

In this manual end on the safety signs placed on the unit, the wordd{ DANGER" "WARNING,”
"CAUTION,” and "IMPORTANT,” are used to indicate the following

that, if not avoided, WILL

1 word is to be limited to
for machine components
guarded

resull in death or serious injury.
the most extreme situations ap
that, for functional purposes

WARNING Indicates a potentiall situation that, if not avoided, COULD
result in death or se jury, and inecludes hazards that are
c

0 DANGER Indicates an imminently hazardous

exposed when gua aréiremoved. It may alsc be used to alert
against unsafe

CAUTION Indicate P v hazardous situation thati, i not avoided, MAY
result in r or moderate injury. It may also be used to alert
aga. practices.

‘ used for informationel purposes in areas which may involve damage
[ IMPORTANT deterioration to equipment but generally would not invelve the
potential for personal injury.

‘The need for safety cannot be stressed strongly enough in this menual. At Highwey Equipment
Company, we urge you to meke safety your top priority when operating any equipment. Ve
tirmly advise that anyone allowed to operate this machine be thoroughly trained and tested,
to prove they understand the fundemental of safe operation

The following guidelines are intended to cover general usage and to assist you in avoiding
accidents. There will be times when you will run into situations that are not covered in this
gsection. At those times the best standard to use iz common sense. W, at any time, you '
have a question concerning these guidelines please call your authorized service center or our
factory at (319—363-8281).




— NEW LEADER —  #icamay EQUIPMENT COMPANY ———

M

SAFETY DECALS CONTINUED

MAINTENANCE INSTRUCTIONS

1. Keep safety decels and signs clean and legible at all times.

2. Replace safety decals and signs thet are missing or have become illegible.

3. Replaced parts that displayed a sefety sign should also display thegjcurrent sign.

4. Safety decals or signs are available from your Dealer Parts D nt or our
Cedar Rapids factory.

INSTALLATION INSTRUCTIONS
1. Clean Surface

Wash the installation surface with a synthetic, ingfdetergent. Avoid washing the
surface with a soap containing creams or lotiggs. o dry.

2. Position Safety Decal
Decide on the exact position before applic
or side edge of the substrate with a
tape. NOTE: Do not use a chalk
not adhere to these.

Application marks may be made on top
marking pen, or small pieces of masking
arker or grease pencil Safety decals will

3. Remove the Liner
A small bend at the corner o ‘(ge will cause the liner to separate from the decal Pull

the liner away in a cont tion at a 180° angle. If the liner is scored, bend at
score and remove.
4. Apply Safety Dec
a. Tack decal thumb pressure in upper corners.
b. Using firm eegee pressure, begin at the center of the decal and work outward

in all directioMy with overlapping strokes. NOTE: Keep squeegee blade even, nicked
edges will leave application bubbles.
e, Pull up tack points before squeegeeing over them to avoid wrinkles.

5. Remove Premask
i sefety decal has a premask cover remove it at this time by pulling it away from the
decal at a 180" angle, NOTE It is important that the premask covering is removed before
the decal is exposed to sunlight to avoid the premask from permanently adhering to decal

6. Remove Alr Pockets
Inspect the decal in the flat areas for bubbles. To eliminate the bubbles, puncture the
decel at one end of the bubble with a pin (never a razor blade) and press out entrapped
air with thumb moving toward the puncture.

7. Re—Squeegee All Edges.




AVOID ACCIDENTS

Most accidents, whether they occur in industry, on the farm,
at home, or on the highway, are caused by the failure of some
individual to follow simple and fundamental safety rules or
precautions. For this reason, meost accidents can be prevented by
recognizing the real cause and doing something out it before
the accident occurs.

‘construction
dMons that cannot
interfering with

Regardless of the care used in the
of any type of equipment, there are ma
be completely safeguarded against
reasonable accessibility and efficient

A CAREFUL OPERATOR I BEST INSURANCE AGAINST
AN ACCIDENT. THE CO E OBSERVANCE OF ONE
SIMPLE RULE, WOULD MANY THOUSAND SERIOUS
INJURIES FEACH YEAR. RULE IS:}

Y4
NEVER AT TO CLEAN, OIL OR ADJUST
A MA WHILE IT IS IN MOTION.

NATIONAL SAFETY COUNCIL

A

CAUTION If spreader iz used to transport chemicals, check with your chemical
supplier regarding DOT (Department of Transportation) requirements.

@




INDEX
General Description,..... Ceia e EEREREE et eeraeurasaars sy ee..1-2
Installation Instructions. ...eeseseessessasronsens R R s 3-28
SelectionofPumpandPTO..'....,..7............... .......... veseaaa 3-6
General Installation Instructions.,...ceeveeeroerene. e ceaaes 6-7
Driveline Installation. sveeesseronnssasas e ceraas cherenecaaans 7-8
Hydraulic Pump Installation...........0. cereean .- & Cereseaee 8
Hydraulic Pump Diive Installation........ ... R . ceneee 8-9
Control Installation..... feesaas e e ceen .ol I
Hydraulic Hose Installation. ., 10-14
Electrical Connections........ 14
Filling Hydraulic System. ... AL .. . 14
Mounting of Spreader Body..g ...... cerane- crarreeaierer e 15-19
Spinner Assembly Ins l. ...... tesenee Ceisasessrasens eee. 20-21
.FlowDividerInst......._....... ........ A e 20-21
Selection of e Sprocket. ..‘..‘............ cereseeann ceeaie eeaa. 2224
Checking Installation........ Gt iraessrre e traccnssenesaanen 25
P-250 Spreading Hood Installation.......... Cesearraseasessnteserna 25-28
Initial Start-Up..... ...... ..... teresasarar s 29
Roa.d.Testing ...... ee e a ............ cetaraesananas Crra e 29-30
Lubrication and Maintenance. .v.vsvveaessas Cessenansssressrareree s «.. 30-45
HydraulicSystem.......,‘.-.. ..... Cerreias s ear et ar e ceeaes 30
ServiceSchedule.;...;.... .............. .o.. ...... 30-31




Y

' CHWAY EQUIPMENT COMPANY

INDEX CONT'D.

Lubrication and Maintenance cont'd

Lubrication Chart.......... e ranee e ceae cheesaes Ceeaessan ... 32
Lubricant and Hydraulic Oil Specifications...ovveierneiinercinnans ..33-35
Clean-Up..vuvunn. Ces e e ecetsir s ceeanane 1)
Fasteners. cveverrccssnsssnsstsanans .

Conveyor Chain Maintenance. ... v veveeaas

Conveyor Belt Maintenance, .. ......
Belt Conveyor Adjustment.......co.-0n
Conveyor Belt - Removal and Adjus

Trouble Shooting Procedures.. ..

c.-c--46_58

..lll'|47_51

How to Check Your _ Ceeesaasesesaeranenana 58~
Spread Rate aons ......... ceomissstesmerear e ceenaaaa s 52-55
Spread Rat Forms.....-... ........ B L R TR 5657
Hydraulic Spinner Speed Chatte.even.s o Ceeeeasen cemaaes faaeean 54
Sta.nd.ardTo,rques ....... e 59
.Table o.f-Weigh'ts and Measures.._"_'. ..... Ceeiesaaeanens eertre e cesas60
Conversion Tables. .- .......I-.....;.........................n . 61
Instructions for Ordering Parts.......c0vs tisessanes Coeseeseaerrernasan 62

Parts Listings....“ll..‘.l".".I‘l'l.I."l..l..IlI.l.l'...




HIGHWAY EQUIPMENT COMPANY (. o

2

CEDAR RAPIDS, IOWA

c

GENERAL DESCRIPTION

The Model L-2010 is a hopper-type spreader intended for spreading free-flowing
granular agricultural materials, such as chemical fertilizers, agricultural lime-
stone and gypsum. It is intended for truck chassis mounting; however, it may
also be incorporated into a towed trailer unit,

The unit is powered mechanically and provides power for both the spinner and the
conveyor by means of a drive shaft mechanism driven by a PTO.

The conveyor runs the full iength of the hopper bottom to deliver material to the
spinners through an adjustable metering gate at the rear of the hopper body, It is
driven through a 50:1 ratioc worm gear box., The standard cjfin conveyor is a
number two type having parallel strands of roller chain jQiheqby cross bars every
other link,

Optional conveyors for lower application rates as % aximum rates are:
1. Number three chain conveyor ro¥s~bars every link,
Z. Number four type - Belt-ovemcR&in conveyor.

3. Number five type - Straig g veyor with stainless
steel slatted bottom and agted "'V' over conveyor.

NOTE: Numbers 4 and 5 conveyor e mmended when low application rate
materials {fertilizers) are to be s@rea

‘The distributor spinner assem #:s two 24 inch diameter discs canted upward

at outer edges by 5°. Each 5 three formed and heat treated fins that are
adjustable as to radial g o pinners are fed through an adjustable material
flow divider. ﬁ

Optional 18 inch m al uncanted twin spinners with six heat treated fins for

each disc and optionafN24 inch hydraulic twin spinners are available. Optional
hydraulic-driven discharge elevator is available only with 24 inch hydraulic twin
spinners and only for left side discharge.

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
| Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY a’w CEDAR RAPIDS, IOWA

ey

GENERAL DESCRIPTION CONT'D

96”(2440 MM "‘j 11? ,_f_' B A [""4

(280 MM) .
™ 82 555w (280m

55

(1405

e

Weights an
Body Over-All Inside ] Cab to Axle
Length A 8 C.A.
10 148" 120 113" 84"
{3760mm} {3050m (2820mm) (2135mm)
1" 160" 123" 84"
{4065mm) } {3125mm} (2135mm}
12 172" 135" 102"
{4370mm) pmy (3430mm) {2590mm}
13 156" 147" 102-108"
960mm) {3735mm) {2690-2745mm)
147 188"~ 159" 120"
(4285mm) {4040mm) (3050mm)
180" 1717 120"
(4570mm) {4345mm) {3050mm)
192" 183" 138"
(4875mm) (4850mm)} (3505mm)
Capacities Struck — Cu. Yds.(CuM)Cu. Ft.
Body w/6" Lower | w/6" Higher Basic Spreader
Length Standard Sides Sides Weight-Approx.
10’ 6.3 (4.9} 171 5.1 (38.8) 137 7.6 {5.8) 206 2652 b, {1203 kyg)
11’ 7.0 (5.4) 189 5.6 (4.3) 152 5.4 (6.4) 227 2852 . (1204 kg)
12" 7.7 (6.9) 207 6.2 (4.7) 166 9.2 (7.0} 248 2952 Ib. (1338 kg
13" 8.4 (8.4) 225 8.7 (6.1) 181 10.0 {7.6) 270 3052 Ib. (1384 ka)
14’ 9.0 (6.9) 244 7.3 {5.5) 196 10.8 (8.3} 291 3152 Ib. {1430 kgd
15 9.7 {7.4) 262 7.8 {6.0} 210 11.6 (8.9) 313 3352 Ib. {1520 k)
16’ 10.4 (7.8) 280 8.3 (6.4) 225 2.4 (9.5) 334 3552 Ib. (1811 kg)

ALWAYS GIVZ PART NAME. NUMBER AND MACHINE SERIAI. NUMBER WHEN ORDERING PARTS
2 Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY @ CEDAR RAPIDS, IOWA
. @ g

TS
INSTALLATION INSTRUCTIONS CONT'DD
[Ty]
[ait]
~
\- ————— - — —_— 1 = = e e e — o
i ™
2 | \
| 7o)
2 E [ 2 ™ E
w X | o
P o 1
g3 h S
w O o
o . { n 2
o 3 ' - W
o | o
Z < I o = Ll
Q - 2 z
|
, . (<]
' =
|
| LaJ
! o O
P _—
ad O
W =
N \ o No
°c E&
_=
| s e
o Pil =
%) ks
L
z
U]
o)
o £
o
o™
o
| o
(] o o () o D = BN og
o o o o o S0 \
o TS o T o T \
3] N (o] - L \\ \
~ A
\\\\
Wdd dWnd-0Old \\\+

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
Form No. 100-875 4 Printed in U.5.A,




HIGHWAY EQUIPMENT COMPANY éw CEDAR RAPIDS, IOWA

I

INSTALLATION INSTRUCTIONS CONT'D

/
Nz
/

7
ki

>

GPM

A
25

20
BUTPUT

15

PUMP

10

2500

2000

(Diesel)

- 1500

ENGINE RPM

FOR LOW SPEED ENGINES

1000

2000

1500

1000

500
7

0

Wd¥ dNnd-0Ld AR

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
' 5 Printed in U.S.A.




GINUINE PARTY

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

S aEm
W
GENERAL INSTALLATION INSTRUCTIONS CONT'D,
Spreader Inside Single Rear Axle Tandem Rear Axle
Body Length-Ft. Truck CA Truck CA (CT)
' Dimension-~-Inches Dimension-Inches
10-11 84
12 102 102
13 108 102
14
15
16

2. 1Is the truck's GAWR {(Gross Axle Wei
Vehicle Weight Rating) adequate to ¢

ng) and GVWR (Gross
theWfully loaded spreader?

To answer this question refer t Leader dealer., He knows
where to find the GAWR and o most trucks, and how to cal-
culate the weight distributionfon e@ch axle and total loaded vehicle
weight, [Reference New Lea red-O-Gram #23 (Revised)].

Recommended sequence of tion is:

1. Mounting & Driveline.

2. Mountimly fggfinp and pump drive if equipped with hydraulic
spin

3. Installdion of cab controls.

4. Mounting of spreader. = -

5. Installation of hydraulic hose and electrical wiring.

6. Installation of optional attachments. '

7. Filling of hydraulic tanks and lubrication.

8. Checking for leaks and proper functioning.

9. Checking PTO, conveyor and spinner drivelines.

DRIVE LINE INSTALLATION

Drive line installation will vary from truck to truck. Variables such as make,
model, year, engine, transmission, and power take-off each require a different

installation.

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
T Printed in U.S.A.




GENUVINE PARES

DR 1 e

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

S

INSTALLATION INSTRUCTIONS CONT'D,

CHECKING INSTALLATION: See 'Initial Start-Up'" Procedure.

INVERTED VEE INSTALLATION: (Standard on 12, 14 and 16 foot units and 10 _
and 11 foot units with optional number 5 belt conveyor), See pages 67-68..

FENDER INSTALLATION: See page 66. .

CLEARANCE LIGHTS AND REFLECTORS: See page 67.

DISCHARGE ELEVATOR INSTALLATION {Optional);

(Hydraulic Spinners Required)
Refer to your New Leader Dealer for information on this afta®hment,

MODEL P-250 SPREADING HOOD INSTALLATION (
CAUTION: In mounting the spreader hood e of the parts are fairly
A heavy, be sure to have suitable hoistin b ing equipment with a 500

Ib. minimum capacity available. A '"CoWN€-APong'" would be suitable for
the hoisting gear provided a suitable overhe achment is available., Use care

when working around heavy components. t work under suspended loads un-

less they are securely blocked against fgllin®o® tipping. Do not install belting

until all assembly is complete. Refecpmpo f parts listing for assembly diagram,
1. Remove spinner gua store it for future use.

2. Bolt R.H. and INg.#ood Mounting Angles (Items 17 & 18)
to the R. H, . sills using the two 7/16" diameter
holes at th@ Mgafof each sill, Use 3/8 x 1-1/4 cap screws.
The le mounting angle containing the slotted holes

"~ should cwefthe rear with the slotted holes toward the upper
end legs turned outward.

3. Raise nter Section (Item 5) and block in place, Bolt to
R.H. and L, H, Hood Mounting Angles using 1/2' x 1-1/4"
capscrews,

4. Bolt Door Extension Weldment (Item 7) to upper edge of
Center Section so that it extends over conveyor. Use 1/4"
x ' capscrews,

5. Loosely bolt Extension Panels (Item 14) to Door Extéension
sides with 1/4" x 1" capscrews, Adjust Extension Panels
to fit against spreader rear endgate., Tighten capscrews,

6. Drill two 5/16" diameter holes through endgate using
Bolting Ears (Item 13) for alignment, Attach Bolting Ears
to Extension Panels and endgate with 1/4" x 1*' capscrews,

7. Bolt on Rear Flap (Item 9) and adjust so that there is no
opening between Rear Flap and Center Section when flap is
hanging straight down. Use 3/8'" x 1" carriage bolts,

8. Bolt on Door (Item 6), Use 1/4" x 1" capscrews.

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

25 : Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY i

CEDAR RAPIDS, IOWA
Lt war

TS

10,

I1.

12,

13.

14.

15,

INSTALLATION INSTRUCTIONS CONT'D,

Bolt on R, H, and L. H. Drops (Items 10 and 11) and Hood
Drop Brace Bars {Item 15) using 3/8" x 1" capscrews,
Bolt on Gear Case Filler Plate (Item 10), front Filler Plate

 (Item 29), and Bearing Filler Plate (Item 20) using 1/4" x 1"

capscrews. (These items may need to be trimmed to fit).
Bolt Hood Storage Support (Item 35) in place using 3/8"

x 1" carriage bolts at the center supports and 3/8'" x 1"
capscrews at the side braces.

Bolt the Front and Rear Guide Lips (Items 25 and 26) with
Guide Tabs {Item 27) to the front and rear vertical edges
of each Fiberglass Hood (Item 24}, Bolt Win
Bars {Item 28) to underside of each Fibergl
large end. Bolt Wing Skids (Item 16} to insi

Fiberglass Hood near outer tip. Use 1 apscrews,
NOTE: Use 1" diameter flat washer ) against
Fiberglass Hood at all places wherg hgfld or nut or
lockwasher would otherwise bea @ i glass material

to avoid cracking or tearing o
Raise Fiberglass Hoods in piicefand¥olt them to the hinge
plates at each side of Cent tion. Use 1/4" x 1* cap-
screws and 1" diameter @at shers as required.

Bolt Fiberglass Hoo g a Hood Storage Support.
Locate Wing Rest Waldmehts (Item 8), drill 9/32"
diameter holes in Fib ss Hoods and bolt in place
using 1/4" x 1" c3 s(rews and 1" diameter flat washers

3 2) on Rear Flap, (Item 23) front and rear
edges o i dlass Hoods, and (Item 1) on R, H, and L, H,
Drops usgg 3" x 1" Belt Retainer Strips (Items 30, 31, 32
st belt and 1/4'" x 1" capscrews. One-inch dia, flat
hould be used on fiberglass as required. NOTE: In
each Fiberglass Hood in the third hole from the center section
on the rear face use special Tie Down Bolt Weldments (Item 12)
to anchor one end of the Rubber Tension Hook {Item 4), The
other Tie Down Bolt Weldments are used on Rear Flap in the
second hole from each end, Attach Rubber Tension Hooks,
Front Center Belt (Item 3} is bolted to front of spinner frame
with 1/4" x 1" capscrews but without 1/8" x 1" retainer strip.

i

When transporting with P-250 Hood installed, Fiberglass hoods MUST be folded

by unhooking the Rubber Tension Hooks from the Rear Flap and swinging hoods
~ against Hood Storage Support. Rear Flap is to be folded up and Rubber Tension
Hooks engaged in figure ""8" hook on inner face of Rear Flap.

When unfolding hoods for use, be sure that Front and Rear Guide Lips straddle
the Rear Flap and Drops, and that the belts lap properly.

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

26 Printed in U.S.A,




HIGHWAY EQUIPMENT COMPANY &

L a

CEDAR RAPIDS, IOWA

[

INSTALLATION INSTRUCTIONS CONT'D,

. CAUTION: If P-250 Spreading Hood is removed, it is essential that Spin-
ner Guard is re-installed.

Figures shown on following page.

CAB SHIELD INSTALLATION {Optlona.l)
Install per page 65.

LADDER INSTALLATION {(Optional):
Install per page 68, -

TWO-SPEED TRANSMISSION w/SPINNER BYPASS - BOD&‘. MOUNT (Optional):
Install per pages 106-107,

TWO-SPEED TRANSMISSION w./SPINNER BYPASS IMCK CHASSIS MOUNT
{Optiehg
Install per pages 108-109.

TWO-SPEED TRANSMISSION - BODY sm@% (Optional):

Install per pages”104~-105.

CLUTCH - MUTIPLE DISC TYPE (L
Install per pages 110-111.,

CLUTCH-ELECTRIC (OPTIONALAN l
‘Install per pages W5,

O

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
27 . Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY o=, CEDAR RAPIDS, IOWA

P OD IN SPREADING POSITION

FIGURE 11 - P-250 HOOD ASSEMBLY

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
28 i Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY (.50 CEDAR RAPIDS, IOWA

I

INITIAL START-UP

Check over entire unit to be sure all fasteners are in place and properly tightened
per '""Fastener Torque Cha,rt” in thls manual. Disengage transmission PTO.

NOTE Stand clear of moving mach1ne ry. Do not load spreader with material.

1. Check to sece tha.t no loose parts are in body, on conveyor,
or spinner. Be sure to remove any loose pieces,

2., Open feedgate until. it is completely clear of conveyor,

3. With optional spinners, fill the hydraulic reservoir with oil,
Refer to the '"Lubricant Specification' section of this manual for
the proper oil. Open gate valve under the reservoir fully
(rotate counter-clockwise to open),

4. Start truck engine and set throttle so enging TuM§ at about 1000
RPM. Engage PTO and allow spreader to rily for several min-
utes, When spinner and conveyor are gulgi moothly, unit
is ready for road testing,

5. . With optional hydraulic spinners,

‘and refill to '"full" mark on dip
‘road testing.

WARNING: Do. not check Jea
A high pressure leaks ar
cent to moving parts fhilegs

of entanglement.

O

Prior to first use of machine, prior to each spreading season's use, and following
major overhaul or repair work, unit should be road tested to verify that all com-
ponents and systems are functioning properly. Road testing may be done over any
suitable course which will allow vehicle to be driven at speeds to be used while
spreading. The following procedure is given as a guide:

€ raulic oil reservoir
it is now ready for

h hands while system is operating as
ngerous! Do not check for leaks adja-
tem is operating as there may be danger

ROAD TESTING

1. Be sure machine has been properly serviced, Do not put
any load in spreader.

2. Start truck engine, engage PTO and allow to run at fast
idle for 5-10 minutes. Spinners should revolve at a mod-
erate speed; conveyor should move smoothly, With option-
al hydraulic spinners, spinner control valve should be set
at position No., 5,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
29 . Printed in U.S.A.




QENUINE PARTS

Lt war]

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

TS

ROAD TESTING CONT'D,

3. Start forward travel.

is in motion, proper safety precautions should be observed.

These may include use of suitable mirrors clamped to permit
observation by a safely seated observer, following the spreader in. a-
nother vehicle at a safe distance, or other suitable means. Do not
stand on fenders, in body or on any part of spreader as there is dan-
ger of falling off vehicle or into moving machinery. Use great care
in performing this test,

n CAUTION: To obswrve conveyor and spinner speed while vehicle

LUBRICATION AND MAINTENANC-E&

PREVENTIVE MAINTENANCE PAYS!

ost severe operation
dic preventive main-
ing equipment can occur.
give you longer life, more

The handling and spreading of commercial fertiliz
with respect to metal corrosion., Unless a frequg
tenance program is established, rapid damag 6
Proper cleaning, lubrication and maintenan
satisfactory service and more economical -@

17c spinners}:

bur equipment,

HYDRAULIC SYSTEM: (with optional€ydr

The use of proper oil in the hydra@lic s§stem is one of the most important fac-

tors for satisfactory operation, U cleanliness in handling the oil cannot
be stressed enough. Keep the aulic oil in original closed containers, clean
top of container before ope pouring, and handle in extremely clean mea-
sures and funnels, '
Refer to the Lubrican yvdraulic Oil Specifications section of the manual
for selection of the hydraulic fluid for use in the hydraulic system.

SERVICE SCHEDULE: (with optional hydraulic spinners):

1. Check the hydraulic o0il daily by means of dipstick. Add oil if
required. Periodically inspect the hoses and fittings for leaks.

2., Change the hydraulic oil filter after the first week (or not more
than 50 hours) of operation on a new unit.

3, After first filter change, replace filter when indicator reaches
Red Zone,

4, The reservoir should be drained through drain plug (Not
through suction outlet), flushed, and refilled and filter
element changed annually, or the oil and filter should be
changed if oil shows any signs of breaking down under con-
tinued high-pressure operation. Discoloration of oil is
one sign of breakdown,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
30 Printed in U.S.A.




/\/(\J—L

HIGHWAY EQUIPMENT COMPANY 5 o s CEDAR RAPIDS, IOWA

L

R T A

SERVICE SCHEDULE CONT'D

.Points to be lubricated by means of a grease gun have standard grease fittings.

come to rest before performing any maintenance operatio:

n.

n WARNING: Shut off all power and allow all moving parts to

:The spreader should be regularly lubricated with the lubricants recommended in -:

‘this manual in accordance with the chart on the following page.

OIL CLUTCH ADJUSTMENT:

The oil clutch may need adjusting when new as the
clutch plates seal.

1. Take off the cover plate (A).

2. Disengage clutch by moving shifter fork
left,

3. Lift the lock spring (C) with the spe to
illustrated,

4, Adjust set collar (D) by rotafing i down
as needed. To tighten, turn aWay from
you. To loosen, turn down ©r to d you

5. Reset lock spring. {
6. Engage clutch by pullinfjth t fork (B) to
the right, If proper ) a definite snap
should be heard agsil echanism moves over

center., If set iqg ey the shifter will seem
to slide into pRcReadly. If too tight, it will

be impossi ove shift fork over center
and no sound snapping into place will be
heard.

7. Repeat if necessary until clutch is properly
adjusted,

8. Replace cover plate with a new gasket, Use

A

only genuine New l.eader parts. W /()

NOTE: Check oil level at point (F). Oil refill

Adfust hera 21 pav dirscllons

hole is at point (E). | O
-] —.—llﬁ
1
MAKE:FROM '; WELDING RO { 32
E
"lﬂr
i -
- "/

TOOL TO LIFT LOCK SPRING

ALWAYS GIVE PART NAME. NUMBER AND MACKINE SERIAL NUMBER WHEN ORDERING PARTS

Lilt spring, wove fo this
- position {C)

REPLACE
SPRMG

ATiER
o ARJUSTING
CLUTCH

(L]

31 - Printed in U.S.A.




QUNUINE FARTS

R

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

Rt

LUBRICATION CHART

NO, OF *METHOD OF FREQUENCY
DESCRIPTION LOCATICN POINTS LUBRICATION DAILY | WEEKLY] MONTHLY |ANNUALLY
a Transmission Slip Yoke 1 Grease Gun ®
£ 3 |®ro
:E 5 Universal Joint 2 Grease Gun x
S E
3 3 ] Reservoir 1 Check Change
B
Ew
2 i ] Filter ) Check Indicator. Change element when-
= indicated (RED)
Transmission Slip Yoke 1 Grease Cun X
PTO Universal Joints 2 Grease Gun x
Two-Speed
Transmission Housing 1 Gear Box Check CThange
wlorw/o Spinner Lubricant
Bypass b
Driveline Bearings| Along Driveline As Reqg'd,| Crease Gun
L .
5 0i1 Cluteh Housing 1 SAE10 Oil Nen-
e Detergent Check Change
>
i
[a]
Chain Drive Chain 1 Spray Oil
R Gear Bo
Canveyor Gear Housing 1 Lubri Check Change
Case
: Gea
M%chanical Gear Case 2 . Check Change
Spinners
Double U-TJoint 2 Greas un x
Flange Bearing 1 Gun ®
Overrunning Clutch Grease Gun ’ X
All Except #5 Dragshaft B 2 Grease Gun x
Conveyor -
Idler 2 Grease Gun ®
e juS@ng 2 Hand Greasc *®
Chain Z Strands Spray Cil x
\ iler (if
‘é o Equipped) 1 0il x
[
g #5 Conveyor Dragshaft Brps. 2 Grezse Gun x
v
Idler Shaft Brgs. 2 Grease Gun x
Snubber Pulley 2 Grease Gun %
Idler Adjusting
Screws Z Hand Grease ®
Gear Case 1 Gear Box Check Change
ﬁ L J Jack Assembly - Gears 1 Hand Grease x
i
Tube ) Grease Gun X
g' g{,g Outer Bearing 1 Grease Gun oox
0N
]
RS
v P ou
i} a
G

NOTE: Unusual conditions such as excessive dust, temperature extremes or
excessive moisture may require more {requent lubrication of specific
parts.

% See Lubricant and Hydraulic Oil Specifications [or types of lubricants
and oil to be nsed,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
32 Printed in U.S.A.




o

HIGHWAY EQUIPMENT COMPANY (. =2 % CEDAR RAPIDS, IOWA

w.
' LUBRICATION AND MAINTE&ANCE CONT'D
SAE VISCOSITY | OPERATING
GRADE TEMPERATURE | VISCOSITY
10W-30 130°F 100 SSU
| 100°F 200 SSU
| 10W-40  190°F 100 SSU
1400F 200 SSU

For system temperatures above or below those shown in harts above, con-
tact the Service Department of Highway Equipment Com . N'or additional
information contact your Highway Equipment Compan r. {(Refer to Hi-
Way-New Leader Bulletin H-24 NL-32),

GEAR BOX LUBRICANT:

The above recommendations éover the normal system opei&g- temperatures,
Y

Lubricate these assemblies with a non-corx type SAE 90 EP (extreme pres-

sure) gear oil conforming to MIL-L 2105 b purpose gear lubricating oil
requirements (APl Service GIL. 4) with a t temperatures from 40 to 100 degrees
F. Ambient temperatures below 40°% reqlire an SAE 80 EP lubricant; above 100° 1

use an SAE 140 EP grade oil,

PRESSURE GUN LUBRICANT:

Use a ball and roller bearj um base lubricant with a minimum meltingApoint
of SQODF. This lubricay ave a viscosity which assures easy handling in

the pressure gun atpref Ae ®tmospheric temperatures. The lubricant must be
waterproof. The grgaRe should conform to NLGI number 2 consistency.

CHAIN OILER LUBRICANT;

Use a mixture of 75% number 1 or number 2 Diesel fuel or kerosene mixed with
25% SAE 10W oil.

LUBRICATION OF CONVEYOR GEAR CASE:

The oil in a new unit should be drained at the end of the first two weeks (or not
more than 100 hours) of operation and the case should be thoroughly flushed with
light oil. Refill gear case with 4-1/2 pints (2. 12 liters) of recommended lubricant.
After the initial change, the oil should be changed every 2000 hours of operation

or annually, whichever occurs first,

Check the level in the gear cases monthly,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
' ' 34 . Printed in U.S.A.




o oot

GENUINE PARTS

CETD

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

LUBRICATION AND MAINTENANCE CONT'D

LUBRICATION OF BEARINGS:

Grease in a bearing acts to prevent excessive wear of parts, protects ball races
and balls from corrosion and aids in preventing excessive heat within the bearing,
It is very important the grease maintains its proper consistency during operation,
It must not be fluid and it must not channel.

Bearings should be lubricated by pumping grease in slowly until a slight bead forms
around the seals. This bead indicates adequate lubrication and also provides addi-
tional protection against the entrance of dirt.

Be sure that all fittings are thoroughly cleaned before greaRe isYinjected.

under pressure. Pay special attention o ber 5 conveyors to front and rear
conveyor pulleys.

CLEAN UP:
For maintaining a minimum maintenance o t;%, tﬁis equipment should be
thoroughly washed every day during the o eason. Hose the unit down

It is importantthat the machine be@:ghly cleaned at the end of each operat-
ing season. All lubrication d nance instructions listed in this section
should be closely followed. F'o rz;ger spreader life, repaint worn spots to
prevent formation of rus

FASTENERS:

Tighten all screw fas¥eners to recommended torques after first week of operation
and annually thereafter, If loose fasteners are found at anytime, tighten to rec-

ommended torques, Replace any lost or damaged fasteners or other parts imme-
diately upon finding such damage or loss. Check body mounting bolts every week,

CONVEYOR CHAIN MAINTENANCE:

Hose down the machine, and remove any material build-up on the sprockets or
beneath the chain. If material is allowed to build up, the chain may ride up and
damage the body. NOTE: If material builds up under the chain, the chain will
ride on the material instead of the bottom panel. The more material allowed to
build, the closer the chain will come to the chain shields. If the chain should
catch a chain shield, it could permanently distort the chain, the chain shields,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
' 35 /. . Printed in U.S.A.




i Luoce

GENIHNE PARTS

<>

HIGHWAY EQUIPMENT COMPANY

LUBRICATION AND MAINTENANCE CONT'D

B. Start truck énginé, engage PTO driv{hg conveyor, and allow it '
to trun at normal operating speed {about 3/4 of maximum engine speed. -

CEDAR RAPIDS, IOWA

: A CAUTION: As conveyor is running, exercise great care to avoid en-
tanglement with any moving part.

.

A properly adjusted belt will either remain in a steady positioggcentered on the
pulleys or more often will ""Wander" back and forth 1/4 to 1/#Rgch across the
pulley but remaining generally centered on the pulley.

Improper tracking may be due to three basic causes. h causes and their
respective solutions are listed below:

PROBLEM 1: (See Illustration)

Belt tracks to one side, contacts si eyor. Contact is more
severe at the front and may not quitéNgo®gh at the rear,

SOLUTION;:

Tighten idler bearing at t
adjustment 1 turn at j
a high speed to allo
necessary.

sye contact with the belt. Move this
Operate conveyor 10 to 15 minutes at
o react to the adjustment, Repeat if

Belt contacts Belf contacts

this side .,
this side
-— (X}
_ADLER. — , —-'BLeR
| sNuBBER ] ] _SNUBBER_
LIV N | DRIVER

FIGURE 13 - BELT TRACKING

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

38 o Printed in U.5.A.




HIGHWAY EQUIPMENT COMPANY (. &2

CEDAR RAPIDS, IOWA
h

T N

LUBRICATICN AND MAINTENANCE CONT'D

exact number of turns previously loosened. Operate the conveyor 10 to 15
minutes to allow the belt to react to the adjustment. Refer to Problem 1, and
readjust. If the readjustment does not compensate, repeat.

If the adjustments do not correct the situation, sight down the body under the
belt shields. The only point which should come close or slightly contact the
belt, is the lowest most point on the shield. If the belt should contact the
shield firmly at any other point, tracking will be impossible. See your dealer
immediately. Only your dealer can correct this situation.

If there is no contact between the belt shields and the copfey®g belt and the

belt does not track despite continued adjustment, remgve ¥ge b&lt and check

it for squareness in the following manner: :
Measure in {rom the sides and establish %ne at least eight (8)
feet long. Use an accurate two (2) foot mark the belt. Cut
the minimum amount off the ends of thmyb¥i, square with the eight (8)

foot center line. Replace using a n inE kit. Do this only as a last
resort. Use only genuine New LedgeRparts.

_IDLER < , _I__IDLER ]

/7

Beit contacts Belt contacts
this side but C this side but

most firmly most tirmly

at this pointl} .S Snubber higher on this J=SNUBBER 1 0 1. point
.buvée | side | _DRIVER

. -

FIGURE 15 - BELT TRACKING
#5 Belt Conveyor Belt Shield Fit:

With a properly adjusted belt without any load, the belt shields along each side of
the belt inside the spreader body should be just contacting the belt. If a shield has
clearance along its length, it can be moved down until it just contacts belt by
loosening the fastening bolts and allowing the shield to slide downward and then re-
tightening the bolts. If the shield is tending to cut into the belt along its full length,
loosening the bolts and raising the shield until it just contacts the belt will correct
the problem.

If the shield cuts the belt at one or more points or if it gaps at one or more points
it should be replaced.

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
20 Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY 8@}2 CEDAR RAPIDS, IOWA

b
T

LUBRICATION AND MAINTENANCE CONT'D

#5 BOTTOM

BELT SHIELD

zem)ﬂ_____C_L__F-_AP:_A-"LC-E
TNSIDE HOPPER

FIGURE 16 - NUMBER 5 BOT

N

:51-1

ALWAYS GIVE PART NAME. NUMBER AND MACI‘“NE SERlAl NUMBER WHEN ORDERING PARTS
A1 Printad in 11 S A.




HIGHWAY EQUIPMENT COMPANY

QENUINE PARTS

a»

CEDAR RAPIDS, IOWA

[

LUBRICATION AND MAINTENANCE CONT'D

CONVEYOR BELT - REMOVAL & REPLACEMENT:

TOOLS & EQUIPMENT REQUIRED:

l—-l/Z” Hex Wrench,

25-30 feet of 1/4" - 3/8" rope.

Wood block, approximately 1'' x 3" x 16" long.
3 or 4 pieces of 2 x 4 lumber about 3 feet long.
10 feet of 14 gauge or 16 gauge soft iron wire,

Ul W N~

belt. -

HINT: Best results are achieved if two men are used to re&and replace the

i
i

PARTS REQUIRED: (See Page 71 & 72).

PROCEDURE:

s not move.
ly and repaint.

1, Shut down engine so that machine
Remove both belt shields, clea

3. Start engine and run slowly unf§ nveyor belt splice is
exposed at rear face of driwg pu Y Shut down engine,.

4. Move the front idler adj lts to extreme rear position,

5. Pull out splice pintosefaratq belt splice..
6. Operate conveyor slowly e one man stands on the drive pulley

thus "walking" the oNg bt out of the machine,

n | WARNING: Use czfP care to avoid entanglement, Hold on to

endgate to maintd§ ance, One man must stay at control to stop
conveyor instant sfequired,

7. Shut down Bgreader. Using any suitable tool at hand, remove any
caked material from the drive pulley, snubber pulley, idler pulley
and from inside the frame channels, Clean and repaint as required,

8. Lace the 16" wood block to one end of the belt splice with wire.

‘Wire the belt lacing to the block in at least 4 places across the splice,

9. Thread the rope along the top of the belt channel, around the front
idler pulley, over the snubber pulley, and under the drive pulley,

A CAUTION: Be sure power is shut off during this threading operation,

10. Tie the end of the rope which is under the drive pulley to the center of the

16" wood block, Wrap the other end of the rope once around the drive
pulley and out to the rear,

11, Start conveyor drive to cause drive pulley to turn slowly., With one
man pulling on the rope, and another feeding the belt: into the machine

from the rear, pull the new belt under the drive pulley, over the

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
42 Printed in U.S.A.




GENUIME PARTS

CEDAR RAPIDS, IOWA
L ay

HIGHWAY EQUIPMENT COMPANY

L

LUBRICATION AND MAINTENANCE CONT'D,

‘snubber pulley, along the frame channels, around the front idler
pulley, and back to the drivé W}irulley. B

A CAUTION: Use extreme care to avoid entanglement, Stand well back of drive
: pulley,

12, Shut off all power and insert the three foot pieces of lumber under the belt
at the bottom to support its weight as shown in the illustration,

13, Insert a plastic tube in each splice and across the full width of the belt and
pull the two ends together at the cenfer of the rear face of the drive pulley,

14, Insert the splice pin (flexible, plastic covered),

15, Snug the belt up by tightening the idler pulley, x

16, Tighten the belt until the edge of the belt is appRgximately 2" above the

lower edge of the sill lower flange on each emove three foot long
wood blocks,

17, Adjust for proper tracking as outlined jn 1t Conveyor Adjustment
section of this manual, Q

| FIGURE 17 - INSTALLING NUMBER 5 BELT

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
43 : Printed in U.S.A.




Rk

HIGHWAY EQUIPMENT COMPANY [ &

R
-

CEDAR RAPIDS, IOWA

TROUBLE SHOCTING PROCEDURES

SYMPTOM

REASON

CORRECTION

Conveyor does not run.

PTO disengaged.

Engage PTO.

With belt #5, belt too loose.

Adjust take -ups to tighten belt.

PTO damaged.

Repair PTO,

Drivetine damaged.

Repair Driveline,

Two-speed in neutral.

Shift to desired gear.

Qil cluteh slipping,

Adjust clutch,

Trrag shaft key sheared or
drag shaft sprocket keys
sheared.

Replace Keys,

Conveyor jammed

Heavy vibration throughout
unit,

Conveyor chain t cosWEs adjust take -ups.

Conveyor chag b - (ree and lubricate,

Time U-joints per instructions in this manual,

Replace damaged gears.

Add proper lubricant to pear box.

shafts,

Add additional bearings near nud-points of long

e angles too great.

Reposition driveline to reduce anples,

Replace single U-joints with double joints.

amaged driveline bearings.

Replace damaged bearings,

Damaged PTO.

Repair or replace PTQO,

Damaged truck transmission,

Repair transmission.

Spinners unbalanced.

Clean fins and discs, Tighten bolts at hub and
at fins. Replace damaged or worn fins.

Mechanical spinners will
not turn,

PTC disengaged.

Engage PTO,

PTO damaged,

Repair or replace PTO

Driveline damaged.

Repair driveline.

Chain drive broken,

and correct as required. Lubricate chain,

Repair chain drive. Check sprocket alignment

Gear box key sheared.

Replace key.

Gear box pins sheared.

Replace pins.

Two-speed in neutral.

Shift into desired gear.

Overrunning clutch not
engaging

'Disassemble clutch and clean. Remove any burrs,

Use lighter weight grease,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAI. NUMBER WHEN ORDERING PARTS

44

Printed in U.S.A.

iemim 4] temmrasmar o, o1 £




HIGHWAY EQUIPMENT COMPANY

GENUDINE FARTS

o

ST

TROUBLE SHOOTING PROCEDURES CONT'D,

Hydraulic spinners will
not turn or turn too slowly.

Hydraulic oil level low.

Add hydraulic oil to reserveir to properd{ill level,

Shut-off valve on vil
reservoir not open.

Open valve fully by furning counter-clockwise to
stop.

Hydraulic pump is not
rotating,

PTO disengaged - shift into engagement. Drive
line has failed - Repair or replace.Famp shaft key
has failed.- Replace key,U-joint pin or key has
failed - Replace pin or key,

Spinner control valve
defective,

Relief valve set too low.

Repair or replace valve

Reset valve to 2000 p3

CEDAR RAPIDS, IOWA

Motors wern ocut.

Purmnp worn out.

Insufficient pump capacity.

Engine speed too low.

Spreader with engine running at at least
aximum engine speed.

Hydraulic spinners not
turning at same speed.

Slower spinner
valve not seate

Réplace flow-divider valve.

Disassemble spinner motor and replace check
valve in motor.

Hydraulic 0il overheats
{(200° F. or hotter).

Fill oil reservoir to proper level.

Pump too large - replace with proper size.

PTO percentage too high - change to lower
percent PTO, Engine speed too high - re-
duce engine speed.

orn hydraulic motors.

Motor heats up at excessive rate. Replace
motor,

Improper or deteriorated
hydraulic oil.

Replace hydraulic oil with proper specifi-
cation hydraulic oil and replace {ilter ele-
ment.

Relief valve set too low,

Reset to 2000 psi.
cannot be attained,

Replace if proper setting

Pinched or obstructed hose,
hydraulic line or fitting.

Clear cbstruction or replace part.

Driving too fast.

Slow down or shift to higher gear to reduce
engine speed,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

Form No.

45

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

i Lo

GENUINE PARTS

b

CEDAR RAPIDS, IOWA

S

GENERAL OPERATING PROCEDURES

To operate the L-2010 spreader, the following sequence should be followed:

1.

> W

10,

11.
12.

A .

Be sure unit has been properly serviced and is in good
operating condition.

Close feedgate and disengage PTO shifter (both PTOs if
equipped with hydraulic spinners). Disengage oil clutch
if unit is so equipped. '

Fill body with material to be spread.

Drive to location where spreading is to be done.

If the unit has a mechanical spinner drive, no spinner
speed adjustment can be made., With hydraulic spfoners,
set spinner control valve to setting required fo afgrial
used to give spread width desired. See HydraulNg Sprh-

ner Adjustment page 60.
Adjust material flow divider or Red-E- e toNgive
spread pattern desired. - See Spread Egdte just-
ment, pages 47 - 51. _ ‘
Set feedgate opening to obtain yiel ed for spread
width, material, and material cubic foot,
See pages 52 - 57 for spread calculations.
For spreader equipped with@§gwo-Speed transmissions,

e

shift into low range for requiring low appli-
cation rates (fertilizers§or iBto high range for mater-

ials requiring high gpplic®s#n rates (lime). NOTE:
Spreaders without t peed transmissions are not

well adapted for ading of very low application
rates,

If truck ha eed rear axle, place it in range used to

Brate to be used. See pages 5Z - 57
from rear axle high-range to rear axle
low-range Will increase spread rate by about 37%.

Be sure shut-off valve on hydraulic reservoir (with hy-
draulic spinners) is fully opened.

Start truck engine.

Depress clutch pedal, engage driveline PTO and (if
equipped with hydraulic spinners) engage pump drive
PTO. Shift truck transmission into gear at which
spreading is to be done. If equipped with oil clutch,
engage oil clutch, Spreading will begin as soon as
vehicle moves, Drive at speeds which will allow high
speed engine (gasoline} to turn at about 3000 RPM or
low speed engine (diesel} to turn at about 2000 RPM.
Oil elutch (when so equipped) may be used to momen-
tarily shut-off delivery while turning by disengaging
clutch at end of swath., Reengage 0il clutch to reestablish

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

46 Printed in U.S.A.




GENUINE PARFS

CEDAR RAPIDS, IOWA
v

HIGHWAY EQUIPMENT COMPANY

LS

GENERAL OCPERATING PROCEDURES CONT!'D,

delivery. Do not engage clutch at high engine RPM,
NOTE: Shifting to a higher truck transmission gear
will reduce volume spread per acre while shifting to

a lower gear will increase the volume spread. Moder-
ate changes in speed (while in the same gear) will not
materially affect volume spread per acre. With hy-
draulic spinners, engine speed should not be allowed

to drop too much or spinners may slow down and spread
pattern will be affected. With mechanical spinners,
spinner speed will be directly proportional to engine speed.
For consistent spread pattern, drive at engine spfeds of
3000 RPM for high speed engines or 2000 RPM%oR]low
speed engines,

ADJUSTING THE SPREAD PATTERN:

Spread pattern is affected by many factors,
are:

more significant of these

1. Spinner speed,
2. Material weight per cubic #got. "
3. Material granule size. g
4. Material flow characte@.
5. Rate of delivery of matc¥hg
6. Point of delivery o erial on spinner discs.
7. Balance between i ies to both spinner discs.
8. Angle of the idgtor fins on the spinner discs.
9. Cleanliness @spimner fins and discs,
10. Level of S :
11, Wind.
12, Spacing oNgwaths.

Since many of these factors will vary for each job, trial and experience must be
used to determine the adjustments which must be made to obtain the spread width
and spread pattern desired. The following instructions are given to cover the
adjustments available and the effect that each will have on the spread pattern.

, CAUTION: As contact with spinners and other moving parts is very dangerous,
great caution must be used while working around the spreader. Do not adjust
while machinery is moving, wear eye protection, and avoid discharge from spin~

ners. Do not ride on moving spreader.

A, SPINNERS:

IMPORTANT: Spinner discs and fins must be kept clean and polished. Evena

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
47 : ' Prinied in U.S.A.




HIGHWAY EQUIPMENT COMPANY g: = CEDAR RAPIDS, IOWA

LH! WAy

U S

GENERAL OPERATING PROCEDURES CONT'D,

small build-up on a spinner fin has disastrous effects on the spread pattern,
Rusty, rough fins will produce poor spread patterns.

With hydraulic spinners, fan speed is adjustable from approximately 400 to 900
RPM. This is accomplished by moving the spinner speed control valve lever.
See page 60. Proper fan speed adjustment is very important in obtaining

good spread patterns. The best fan speed to use will depend entirely on the ma-
terial being spread, and must be determined by trial and error. Once estab-
lished for the materials you use, paint marks should be made on the control
valve body as shown, NOTE: With mechanically driven spinners, fan speed

can only be changed by changing engine speed or, when spin&.re chain

driven, by changing sprockets., See pages 22 - 24,

| O ) X
|
E Lim

P&llet type
riilizer

Paint marks on your
valve to indicate fan speed for
the materials you spread.

Maximum pattern wig determined by particle size. This may vary anywhere
from 25 feet for very Mgely ground dry lime up to 80 feet or even more for ex-
tremely large fertilizer pellets.

For every particle size and density, there is a critical fan speed, In other words,
there is a speed which will result in the maximum width obtainable. Going beyond
this speed will not increase spread width, but will result in poor patterns.

Too high a fan speed will result in a heavy deposit behind the truck., This upper
speed limit will be quite low for finely powdered material, and will be very high
for extremely coarse materials. In general, this critical speed will fall some-
where between 500 and 650 RPM for ordinary materials. See Figure/19.

One way to adjust fan speed is to stand on the fenders and watch the material leav-
ing the fans., At slow speed the material leaves the blades in bands. At medium
speed it forms wide bands in the air, At somewhat higher speed, the bands close

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
48 Printed in U.S.A.




3

HIGHWAY EQUIPMENT COMPANY

gw

GENUINE PARTS

CEDAR RAPIDS, IOWA

R o

GENERAL OPERATING PROCEDURES CONT'D,

into a uniform blur, At very high speed, a ridge of material flows over the tops

of the blades and falls directly behind the spreader.
speed is just higher than that when the bands close to a blur.

Normally, the proper fan

in motion.

WARNING: Do not stand on fenders while vehicle isi

Pattern: (Figure 19} .

Two heavy swaths located directly
behind the fans; material is seen
blowing over the tops of the fans.
Cause:

Fan speed too fast, material blows
over the tops of the fans and falls to
the ground directly behind the unit.
Cure:

Decrease the fan speed,

Pattern:
Pattern is heavy in center 30% of
total spread width, No material
exits ahead of fans.

(Figure 21F

Cause:

1. Divider is too far forward.
2, Divider back plate is too far
forward,

Cure:

1. Move divider rearward.

2. Move back plate rearward.

(Figure 20}
Mtern is heavy on cne side only.
ause:
1. More material is being deposited
on one fan, 2. Material has collected
on divider panels. '
Cure:
1. Measure accurately the position of
the material divider. These units must
be centered and the fans must be parallel
to the spreader's sills. 2. Keep the di-
vider scraped clean of material build-up.

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

49

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY i

@B Y CEDAR RAPIDS, IOWA

<amn

Tl S

GENERAL OPERATING PROCEDURES CONT'D

Pattern: (Figure 22}

Pattern is heavy at outer edges. Exces-

sive material strikes front deflector panels.

Cause:

1. Divider is too far rearward. 2. Fan

speed too fast. 3. Back plate is too far

to rear.

Cure:

1. Adjust divider fprward. 2. If adjust-

ing divider does &)I’k, decrease fan
ba

speed, 3. M plate forward.
Figure 22 _

B. MATERJAL DIVIDER CENTERING: @

Material divider must be properly centered to attern which is heavier on

one side than on the other, See Figure 10@

C. MATERIAL DIVIDER ADJUSTM

Moving the divider forward will in the amount of material deposited behind
the truck., Moving to the rear ilWe rease it. See Figures 20 and 21,

D, DIVIDER BACK PL USTMENT:

Adjust Material Digg er (C) above first. Then adjusting the divider to a wider
position (moving bacRplate rearward) will throw material to the outside of the
pattern, Adjusting to & narrower position {(moving back plate forward) will throw
it to the center. See Figures 21 and 22.

E. DISTRIBUTOR FIN ANGLE ADJUSTMENT:

Angling the outer ends of the fins forward (in the direction of rotation) will in-
crease the deposit at the outside of the pattern. Angling backward (opposite the
direction of rotation) will decrease deposits at the outside of the pattern.

tighten per torque chart in this manual, If fasteners are damaged, worn or

CAUTION: Be sure capscrews and nuts are in good condition. When tightening,

corroded, replace immediately with new SAE Grade 5 or Grade 8 fasteners.

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
50 , Printed in U.S.A.




GENUINE PARTS

>

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

~J

GENERAL OPERATING:- PROCEDURES CONT'D

Spreader is equipped with adjustable

fins, These may be adjusted as reg Figure 23"
quired, according to the followingg attern:
Good pattern.
If material deposit is excessi Cause:
at the outside of the patt Proper fan speed and divider setting.

Effect:

Material exits on an arc from near
tate the outer end fan G, to near front deflector. Pat-
opposite directioffyg tern density tapers off to nothing on
the spinner to Wshin correct- outer 10% each side of total width.
ing this proble

with a great deal of th
striking the deflectoy

¥. PROPER ADJUSTMENT:

With correct spinner speeds and flow divider settings, uniform material dis-
tribution should be obtained. See Figure 23,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
' 51 S Printed in U.S.A.




DENUINE PARTS

[ i war ]

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, [OWA

pEUNS o

GENERAL OPERATING. PROCEDURES CONT'D,

SPREAD RATE CALCULATIONS:

To determine spread rate quantities in pounds of material spread per acre, use
the following formulas:

Yield (lbs. per acre) = 43560 x G x AR x TR x PTO x 25PD x MW x CFR
TC x SW x CONVR

Where G = Gate opening in inches
AR = Rear axle gear ratio used during spreading
TR = Truck transmission ratio used duringg€preading
PTO = Truck transmission PTO (drivelinelDeRgent/100
2SPD = Two-Speed driveline transmissign pegcen /100

(1.0 for high range)
(. 34 for low range)
MW = Weight of material spreadg . ffer cubic foot
TC = Tire circumference in f@ ‘
= 5280
TRM
TRM = Tire revolution§perQnile. See table on page 55.
SW' = Swath width i Te
CONVR = Conveyor gdar cdkse ratio

82, #3 or #4 conveyor = .192)
#5 conveyor = .237)
A typical example o be:

(Normally =
(Optiona 7)

CFR = Cubi%l material delivered per drag shaft
r n per inch of gate opening

TRUCK: Ford F-700 Series
Rear axle - Eaton 2-speed 6.17/8,58
Transmission - Clark 285V 5-speed,
ratios 6, 99, 4,06, 2,24, 1.47 and 1. 00
Tire size - 9, 00 x 20 10 ply rating tube type
. PTO Model 41CD-C6G (46% Eng. rotation)

SPREADER: L-2010 10 foot body :
Drive: Two-speed with spinner bypass
Gear Box: 50 to 1 ratio
Conveyor: #2

MATERIAL: Fertilizer - 55 lbs. per cu. ft.
Swath width - 40 ft.

If spreading is to be done in second gear {4, 06) in rear axle low range with drive-
line two-speed in low range and with a 1'' gate opening, values for terms in the

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

52 Printed in U.S.A.




GENUINE PARTS

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

GENERAL OPERATING PROCEDURES CONT'D,

formula would be:

G=1.0 2SPD = . 34 SW = 40
AR = 8,58 MW = 55 CONVR = 50
TR = 4, 06 TRM = 523 CFR =.192

PTO = ., 46

| S S o D
> & & & Qg & £
3 & & § ¢ ¢

X 1

v -A43560 x1.0x 8,58 x4.06 % .46 x .34 x 55 x .1 Ibs. / acre
10.1 =x 40 =x 50
- =~
o A &
& 2 §
S ,

NOTE: If spreader is not gquipfed with a two-speed driveline
‘transmission, value for BS/ 1be 1.0,

Using the same truck and s but spreading in third gear (2.24), rear axle

in high range, with drivgfir o-speed in high range, a 4" gate opening, and
spreading 100 lbs., per & foot material over a 50 foot swath, the yield would

be:

> &
% _—
~ ~ o & & A Q7
RS ‘@Q’- & & W & \éf"
_43560x4x6.17x2.24x.46x1.0x100x.192

Y

, = 842 lbs. / acre
10,1 = 50 =x 50

~ AN Q}\
& & 2
) o]
S,

The following formula is left blank for use with values that apply to the actual truck,

spreader and material used. The open parentheses are to filled in and the formula

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
53 ' Printed in U.S.A.




GIRUINE FARTS

P e

CEDAR RAPIDS, IOWA

HIGHWAY EQUIPMENT COMPANY

S

GENERAL OPERATING PROCEDURES CONT'D,

solved for the particular values that actually apply:

_ 43560 x ( ) x ( ) x ( ) x { )= ( ) x ( ) % ( L o ytbs,
{ ) x| yox () acre

Spinner control
Valve Setting

Spinner Speed
(Approximate
RPM

0*[ 0% {150[300] 450|600 750 |8508]900H

* Spinner may creep or revolve slowly at these settings,
® Operation at these speeds is not recommended for nor-

mal applications.

NOTE: Spinners should be run at the lowest speed setting
that will give a good spread pattern with the particular

material being used.

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAI NUMBER WHEN ORDERING PARTS
54 Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY éw CEDAR RAPIDS, IOWA

LH1 war

TS

GENERAL OPERATING PROCEDURES CONT'D

This table lists typical values of tire revolutions per mile. Specific tire makes
and types may have somewhat different values. Refer to the tire distributor to
obtain actual tire revolutions per mile for make, type and size of tires actually used.

HIGHWAY TIRES
Tube Type Tubeless Tire
Type Revolutions
Per Mile
8.25x 20 9.00x 22.5 543 &
9. 00 x 20 10,00 x 22.5
10,00 x 20 11. 00 x 22.5
11,00 x 20
10.00 x 22 11, 60
HIGH g&TION TIRES
16.5x 19,5 511
18.5x 19.5 498
15x 22.5 495
18,00 x 20 457
1 48x125 420
48 x 31 415
66 x 43 315
67 x 34 310

55

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

Printed in U.S.A.




56

H1dIM adv3ddsS

H1dIM dv3dds

HidiM Jv3uds

HLOIM QV3HdS

HLOIM QV3HdS

WINILYN 1

"N) ¥3d 8

WALV 1 ‘N 834 8

VIHILV L N5 83g 8

WINILVN IJ R d3g 89

AVIEILVN 14'ND 834 B

(S3HONI)
ONINIJO

4.1V9




57

HLQIM

Qv3iddsS

HLQIM dv3ddS

HLJIM Gv3ddS

HLOIM dV3ddS

HidIM QV3IHdS

IYIH3LV[N "L

'Yy ¥3d €7

WALV 44 ‘N 434 8

VIV 14 N 83g 8

WINALVN Ld RO 82g 8]

N EEE T R R EYE R

(SIHONI)
ONIN3dO

41V9




HEGHWAY EQUIPMENT COMPANY 0,

(L war

CEDAR RAPIDS, IOWA

GENERAL OPERATING PROCEDURES CONT'D

ES ) y v s

HOW TO CHECK YOUR SPREAD PATTERN:

[y
-

Secure seven (7) egg divider trays.

2. TFind seven (7) rain gauge tubes or similar clear plastic or
glass test tubes. ' '

3. Arrange your trays evenly. in a line as wide as your spread
pattern. Make sure the ground is flat, free from plant
growth higher than the trays, and trays are perfectly level.

4. Drive over and between your trays at your usual speed,
spreading your regular fertilizer material at one of your
usual settings. Straddle the center tray. Do thig€everal
times in each direction, until you have enough jal in
one or more of the trays to at least half fill

5. Pour tray number one in pan and then into ber one,
tray number two into tube number two, ¢

6. Set your tubes in a row. You can se i

than others. The amount you see i

of what you are putting on the g

es have more
e is an indication

Figure what the average height of matert ould be in all tubes.
Compare this average with what you hdyge if) each tube. This
tells you how far each portion of yfur g is off-also how

close together you must drive on ch pass. Make a record

of each pattern you check. N&§e 1?(3 pplication rate and
material so that you can c it against future spread

pattern checks. O

g . . .o
.-,},‘I-. i A « . R
- ! _ R . .
+ ‘ -

| ‘\AI.WAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
: 58 L Printed in U.S.A.




D

GENUINE PARTS

>

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

R

STANDARD TORQUES

CAPSCREW GRADE IDENTIFICATION - Capscrew heads are marked as follows:
SAE GRADE 2 O NO MARKS
SAE GRADE 5 @ THREE MARKS - 120° APART
SAE GRADE 8 @ SIX MARKS - 60° APART

The following torques are for threads lubricated with oil.

CAPSCREW | PQUNDS - FOOT - T
SIZE

Q

GRADE 2 . GRADE 5 GRADE 38

NC NF NC NC N¥

1/4" 5-7 6-8 9- 12-14 14-16
5/16" 11-13 | 13-15 21-23 25-27 28-30
3/8" 18-21 19-2 3 { 30-35 41-46 43-48
7/16" Q44-49 50-55 69-74 72-77
1/2v 68-73 68-73 95-105 | 95-105
9/16" 95-105 { 95-105] 130-140 | 130-140
5/8"  75-85 125-135 125-135| 170-190 | 170-190
3 /4" 105-115 ] 105-115| 210-230 | 210-230| 290-310 | 290-310
7/8" 125-135 | 125-135| 290-310 | 290-310| 450-500 | 450-500
1 140-150 | 140-150| 380-410 600-630

When replacing hardware on unit, use Grade 5 or Grade 8 capscrews and always
use a plated washer between aluminum and capscrew head and/or nut,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERl_AL NUMBER WHEN ORDERING PARTS
: 59 Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY g . CEDAR RAPIDS, IOWA

<>

R

TABLE OF WEIGHTS AND MEASURES

Dry Measure Surveyor's Measure
2 pints = 1 quart 7.92 inches = 1 link
1 quart = 67,2 cu. in, 25 links = 1 rod
1 British bushel = 1.032 U.S. bushel 4 rods = 1 chain
8 quarts = 1 peck 10 sq. chains or 160 sg. rods = 1 acre
4 pecks = 1 bushel 36 sq. miles {6 miles square} = 1 township

43560 sq. ft. = 1 acre
640 acres = 1 5q. mile

Liguid Measure Cubic Measure

4 gills = 1 pint . N1 cu, in.
16 fluid ounces = 1 pint _ \ yd.
2 pints = 1 quart ton {shipping)

4 quarts = 1 gallon . =1 U.8. gallon

1 British Imperial gallon = 1,2 U.8, gals, jn. = 1 cu. ft.

i cu. ft. of water contains 7.48 gallons and weighs t. = 1 cord (wood)
62.321 lbs. 2 cu. in. =1 std. bushel

1 gallon = 231 cubic inches . ft. = 4/5 of a bushel

Weight of: 1 centimeter = 0.3937 inches

1 decimeter = 3,937 in. = 0.328 ft.
1 gal. water = approx. 8.33 lbs, 1 meter = 39.37 in, = 1,0936 yards
1 gal. gasoline = approx. 6.1 lbs. Q 1 dekameter = 1.9884 rods
1 gal, 1.P.G, = approx. 4.25 lbs. l 1 kilometer = 0.62137 mile

1 gal. Diesel Fuel = approx. 7.0 lbs, 1 inch = 2,54 centimeters
1 foot = 3.048 decimeters

1 rod = 9,5029 dekameters
1 yard = 0.9144 meter
1 mile = 1,6093 kilometers

31-1/2 gallons = 1 barrel
2 barrels = 1 hogshead Linear Measure
' 0 1 millimeter = 0.03937 inches

Linear

1 mil. = 0.001 inch
12 inches = 1 foot
3 feet = 1 yard

Square Measure

1 8q. cm. = 0.1550 sq. in,

5-1/2 yards = 1 rod 1 sq. decimeter = 0.1076 sq. ft.
40 rods = 1 furiong 1 sq. meter = 1,196 sg. yds.

8 furlongs = 1 statute mile 1 hectare = 2,47 acres |

5280 feet = 1 statute mile 1 sq. kilometer = 0.386 sg. miles
3 miles = 1 league 1 sq. in. = 6.452 sq. cm.

1 sq. ft. = 9.2903 sq, decimeters
1 sq. yd. = 0,8361 sg. meter

Square Measure 1 sq. mile = 2,59 sq. kilometers
1 circular mil, = 0,7854 square mils Weights
1,000,000 sq. mils = 1 square inch
144 square inches = 1 sq. fit. 1 gram = 0.03527 ounces
9 sqg. ft. =1 sq. yard 1 kilogram = 2.2046 lbs,
30-1/4 sq. yds. = 1 sq. rod 1 metric ton = 2205 lbs,
40 s¢. rods =1 rood 1 pound = 0.4536 kilograms
4 roods - 1 acre = 43560 sq. ft. 1 metric ton = 1,1023 short tons
640 acres = 1 sq. mile 7 1 ounce = 28,35 grams = 437.5 grains

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERMI NUMBER WHEN ORDERING PARTS
: 60 : Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

QENUINT PARTS

Inches Inches
*Nom. | Milli- *Nom. | Milli-
Fractions Decimals Dec. | meters Fractions Decimals Dec. |meters
1/64 015625 | .02 | .397 || 33/64 515625 | .52 [13.007
1/32 .03125 03 | Lroe 17/32 53125 .53 13,494
3/64 .046875 | .05 | 1.191 || 35/64 ,546875 | .55 [13.891
1/16— .0625 .06 | 1.588 9/16— .5625 .56 |14.288
5/64 078125 | .08 | 1.984 || 37/64 578125 | .58 {14.684
3/32 .09375 .09 | 2.381 19/32 59375 .59 115.081
7/64 .109375 | .11 | 2.778 || 39/64 .609375 | .61 |15.478
1/8— .125 .12 ] 3175 5/6—] .625 .62 |15.875
9/64 140625 | .14 | 3.572 || 41/64 640625 | .64 |16.272
5/32 15625 .16 | 3.969 21/32 5625 .66 |16.669
11/64 171875 | .17 | 4.366 |} 43/64 671875 | .67 |17.066
3/16— .1875 19 | 4763 6— .6875 .69 |17.463
13/64 .203125 | .20 | 5.159 || 45/64 703125 | .70 |17.859
7/32 .21875 .22 L1875 .72 | 18,256
15/64 234375 | .23 734375 | .73 |18.653
1/4—] .250 .25 3/4 — 750 75 19,050
17/64 ,265625 | .27 765625 | .77 |19.447
9/32 38125 .28 25/32 78125 78 | 19.844
19/64 206875 | .30f 796875 | .80 |20.241
5/16— .3125 f2s 13/16— .8125 .81 |20.638
21/64 .32812 53/64 .828125 | .83 |21.034
11/32 .34 27/32 84375 .84 |21.431
23/64 55,64 859375 | .86 |21.828
3/8—]| 7/8 — .875 .88 |22.225
25/64 25 | .39 | 9.922 || 57/64 .890625 | .89 [22.622
13/32 40625 41 | 10.319 29/32 .90625 .91 |23.019
217/64 421875 | .42 | 10.716 || 59/64 921875 | .92 |23.416
7/16— .4375 .44 | 11113 15/16— .9375 .94 {23.813
29/64 453125 | .45 | 11.509 || 61/64 .953125 | .95 {24,209
15/32 46875 .47 | 11,906 31/32 .96875 .97 |24.606
31/64 .484375 | .48 | 12.303 || 63/64 .984375 | .98 [25.003
1/2— .500 .50 | 12,700 1 1,000 100 [25.400

VOLUME AND WEIGHT CONVERSION
CONSTANTS — U.5. TO METRIC

Pints x ,4732 = Liters

LENGTH CONVERSION
CONSTANTS — U.5. TO METRIC

Quarts x .9463 = Liters Inches x 25,400 = Millimeters
Gallons x 3.7853 = Liters Inches x ,0254 = Meters
Pounds x .4536 = Kilograms Feet x .3048 = Meters

Cubic Yards x .7645 = Cubic Meters Statute Miles x 1.60935 = Kilometers

*Nominal decimals are used in place of fractions of an inch, with exception of such items as holts, screws, washers,

tubing, wire, ete.
ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
L. . . 6 1 N :

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY éw —

L HI way

CEDAR RAPIDS, IOWA

RPN

INSTRUCTIONS FOR ORDERING PARTS

Order parts from the authorized dealer covering your area.

ALWAYS GIVE THE PERTINENT MODEL AND SERIAL NUMBER,

To obtain parts promptly, give part name and part number.

Give post office address, town, county, and state where pgrts Wre to be shipped.
Also specify whether material is to be shipped by freig ress, parcel post,

or United Parcel Service.

Confirm all telephone or telegraph orders in wrig @

Credit for new parts not needed must be obt rom the dealer from whom
they were purchased.

Unless claims for shartages or errors e de immediately upon receipt of
goods, they will not be considered.

pon receipt. When damaged goods are
ion of the damage be made by the carrier
cription is insisted upon, full damage can
tion company.

Inspect all goods received i edia
treceived, insist that a full descWN
agent on the freight bill. If
be collected from the tr

No responsibility is as for delay or damage to merchahdise while in tran-
sit. Dealer's resp ty ceases upon delivery of shipment to the transpor=
tation company from Whom a receipt is received showing that shipment was in
good condition when delivered to them; therefore, claims (if any) should be filed
with the transportation company and not with the dealer,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
’ 62 - Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY (. Z%

LH 1WAt

CEDAR RAPIDS, IOWA

‘L-’lf\j-

ITEM

Jaad

=~ O U s

10
11

12
13

14

ASSEMBLY - FEEDGATE & JACK

PART NO,

2884
2885
13812

13813

13816

7084

20619

20642

20710
38755

38757
13816
38756
36405
36412
36418
36387

36389
13816
36388
36405
36412

23799
20916
20005
36395
20074
36296
20135
36297
20642
36412
20678
20680
20710
36418
13898
%36392

* Not Shown

DESCRIPTION - -

Slide - Feedgate, L. H,

Slide - Feedgate, R, H,

Assembly - Feedgate Consisting of:
Weldment - Feedgate

Belt - Sealer

Retainer - Sealer

Screw - Machine

Nut - Hex

Washer - Lock

Assembly - Feedgate (409 Stai l&eel)
Consgisting of :
Weldment - Feedgate
Belt - Sealer
Retainer - Sealer
Screw - Machine
Nut - Hex
Washer - LockQ7
t

Assembly - F e {304 Stainless Steel}
e

Consistépg o

Weldme at
Belt - ale ‘
Retainer aler

Scr Machine
x
er - Lock

364187 W
28553 0 sembly. - Jack

andle

Pin - Roll

Screw - Cap

Screw - Cap {(Stainless Steel)
Screw - Cap

Screw - Cap {Stainless Steel)
Screw - Cap

Screw - Cap (Stainless Steel)

Nut - Hex
Nut - Hex (Stainless Steel)
Nut - Lock
Nut - Lock

Washer - Lock

Washer - Lock (Stainless Steel
Indicator - Feedgate

Indicator - Feedgate (Stainless Steel)

QTY,

U1 A e e e o

Ul U1 U1 e e

— o OGN O = o O O e O O e ke = UL

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

64 -

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

GENUINE PARTS

b amy

CEDAR RAPIDS, IDWA

TS

ITEM
15

16
17
18
19
20
21
22
23
24
25
26

27
28
29

30
31
32
33

34
35
36
37
38
39

ASSEMBLY - FEEDGATE & JACK CONT'D

PART NO,
1785

23792
24497
24496
23786
12438
23793
12437
12080
20916
11393
12081

31786
39811
39817
31787
39812
39818
31788
39813

39

398
20067
20644
20693
20712

46564
7793
*36844
20067
20644
20693
20712

* Not Shown

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

DESCRIPTION

Kit - Repair, Jack Assembly {Consists of
items. 16 - 26)

Pinion Gear

Face Gear

Bushing

Plug

Dust Cap

Retaining Washer -
Pivot Handle, Weldment
Thrust -~ Bearing

Self-Lock Pin

39819
3178

Pivot Bar

Spacer

GROUP - CAB OR

Asgsembly ab Protector 57" Cab Height

Assembly

d 57" Cab Height
ield 63" Cab Height
"¥Shield 69" Cab Height
ment - R, H, Support 57" Cab Height

Pa
a

£

dment - R, H, Support 63" Cab Height
eldment - R, H, Support 69" Cab Height
Weldment - L, H, Support 57" Cab Height
Weldment - L, H, Support 63" Cab Height
Weldment - 1., H, Support 69" Cab Height

Screw - Cap 3/8-16 UNC x 1
Nut - Hex 3/8-16 UNC
Washer - Flat 3/8

Washer - Lock 3/8

GROUP - MUDFLAPS

Assembly Group - Mudflaps
Mudflap - NEW LEADER
Rod - Mudflap

Screw - Cap 3/8-16 UNC x 1
Nut - Hex 3/8-16 UNC
Washer ~ Flat 3/8

Washer ~ Lock

- Cab Protector 63" Cab Height
Agssem Grpup - Cab Protector 69" Cab Height

OTY,

el " i aa T e B e T S N o BRI P

o0 00 00 D0 N DN

= m g

65 o Printed-in U.S.A.




HIGHWAY EQUIPMENT COMPANY

e s

GENUINE PARTS

A

CEDAR RAPIDS, IOWA

U S

62
63
64
65
. 66
67
68
69
70
71
72
73
T4
75
76
77
78

79

GROUP - LIGHTS

39830 Kit - Lights

6114 Lamp - Cluster, Red 1

3824 Mount ~ Belt, Retlecto: 4

6107 Reflector - Red 4

6108 Clearance Lamp - Amber 2

6110 Clearance Lamp - Red & 2

*21580~600 Wire - 14 Ga, (Black) 1

3775 Bracket - Clearance Lamp 2
38611 Bracket - Clearance Lamp 2
20003 Serew - Cap 1/4-20 UNC 24
20572 Screw - Machine 3/16- x 33
20641 Nut -~ Hex 3/16-UNC 33
20642 Nut - Hex 1/4-20 24
20691 Washer - 1/4 24
20709 Washer - LDCQ 33
20710 Washer - 8

6198 Clip ~ Wir 21
21986 Grommet - er 3/16 10

2
G INVERTED VEE

54934 bly - Inverted Vee (10' Unit)
54935 Masfmbly - Inverted Vee (11" & 12! Unit)
54936 sembly - Inverted Vee {13' & 147 Unit)
54937 Assembly - Inverted Vee {15' & 16" Unit)

38760 Assembly ~ Inverted Vee 409 Stainless Steel (10" Unit)
38761 Assembly - Inverted Vee 409 Stainless Steel (11' Unit)
38761 Assembly - Tnverted Vee 409 Stainless Steel (12! Unit)
38762 Asgsembly - Inverted Vee 409 Stainless Steel (13' & 14' Unit)
46982 Assembly - Inverted Vee 409 Stainless Steel (15" & 16' Unit)}
36488 Assembly - Inverted Vee 304 Stainless Steel (10! Unit)
36489 Assembly ~ Inverted Vee 304 Stainless Steel (11' Unit)
36489 Assembly - Inverted Vee 304 Stainless Steel {12! Unit)
36490 Assembly - Inverted Vee 304 Stainless Steel {13’ & 14" Unit)
54183 Assembly - Inverted Vee 304 Stainless Steel (15' & 16' Unit)
54938 Weldment - Adjustable Vee (10" Unit) 1
54939 Weldment ~ Adjustable Vee (11" & 12! Unit) 1
54940 Weldment - Adjustable Vee (13" & 14' Unit) 1
54941 Weldment - Adjustable Vee {157 & 16! Unit) 1

* - Not Show

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

67 _ _ Printed in U.S.A.




@H

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

g
%

10

GROUP - INVERTED VEE CONT'D

ITEM PART NGOG, DESCRIPTION QTY,

38763 Weldment - Adjustable Vee, 409 Stainless
Steel (10! Unit) 1

38770 Weldment - Adjustable Vee, 409 Stainless
Steel {11' Unit) I

38770 Weldment - Adjustable Vee, 409 Stainless
. Steel (12" Unit) 1

38772 Weldment - Adjustable Vee, 409 Stainless
‘ Steel (13! & 14' Unit) 1

43983 Weldment - Adjustable Vee, 408Stainless
Steel (15! & 16' Unit) 1

36491 Weldment - Adjustable Veg, 30% Stainless
Steel {10' Unit) 1

36492 Weldment - Adjustabl , 304 Stainless
Steel (11! Unit) 1

36492 Weldment - Adjus€g , 304 Stainless
Steel (12! 1
36493 Weldment -~ A e Vee, 304 Stainless
Steel (13 ! Unit) 1
54187 Weldmen stable Vee, 304 Stainless
_ St {1£ 16" Unit) 1
80 © 19686 Weldrjgnt § Hanger A R,
38766 We ].chy « Hanger (409 Stainless Steel) A R,
36494 e ent - Hanger (304 Stainless Steel) A.R,
81 20067 rew - Cap 3/8-16 UNC x1 A R,
36398 c¥ew ~ Cap 3/8-16 UNC x1 (Stainless Steel) AR,
82 *20128 crew ~ Cap 1/2-13 UNC x 1-1/4 AR,
#3640 Serew - Cap 1/2-13 UNC x 1~1/4 (Stainless Steel) A,
83 20644 Nut - Hex 3/8-16 UNC A R,
36414 Nut - Hex 3/8-16 UNC {(Stainless Steel) AR,
84 *20646 Nut - Hex 1/2-13 UNC AR,
: *36416 Nut - Hex 1/2-13 UNC (Stainless Steel} A, R,
85 20712 Washer - Lock 3/8 A.R,
36420 Washer - Lock 3/8 (Stainless Steel) A.R,
86 *20714 Washer - Lock 1/2 A.R,
#%364272 Washer - Lock 1/2 (Stainless Steel) A.R,
GROUP - LLADDER
46458 Group - Ladder
53955 Group - Ladder for 96" wide Units
87 7 72797 Ladder - Upper 1
72779 Ladder - Upper for 96" wide Units 1
88 72795 Ladder - Lower 1
89 #46459 Hardware Group % _ Mot Shown 1

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
68 o Printed in U.S.A.

A




HIGHWAY EQUIPMENT COMPANY @ CEDAR RAPIDS, IOWA

I

1234

ASSEMBLY ' GROUPS
GROUP CONVEYOR DRIVE, GROUP CONVEYOR IDLER,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
' 69 o Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

o e

GENUINE PARTS

>

CEDAR RAPIDS, IOWA

W

ASSEMBLY GROUP - CHAIN WIPER

ITEM PART NO, DESCRIPTION QTY,
1 3735 Belt - Wiper 1
2 20619 Screw - Machine 1
3 20642 Nut - Hex 1
4 20691 Washer - Flat 1
5 *33207 Belt - Sealer 2

ASSEMBLY GROUP - CONVEYOR DRIVE #2, #3 & #4
46289 Assembly Group - Conveyor Drivgp#2, #3 &#4
6 27275 Sprocket - Drive, 8 Tooth & 2
7 20748 Screw - Set, Allen Head 2
8 6131 Key - Square 2
9 * 6465 Bearing - Flange , 1
10 * 20436 Bolt - Carriage 1/2-13 - -1/2 4
11 * 20437 Nut - Hex 1/2-13 U 4
12 #* 20438 Washer - Lock 1/ 4
13 *20262 Screw - Cap 5/ 1 Cx1-3/4 4
14 *20648 Nut - Hex 5/ 4
15 * 4730 Shim 2
ASSEMBLY GROUPE C YOR IDLER #2, #3 & #4
19704 mply Group - Conveyor Idler (Chain)
43795 Grp. - Conveyor Idler (Chain, Stn. Stl.}
16 * 20836 - Cotter 1/4 x 2-1/2 2
17 2121 aring Idler 2
18 2124 olt - Machine 2
19 21 Bracket - Bearing 2
20 2130 Sprocket - Idler 8T-1-1/2" Bore 2
21 2134 Shaft - Idler 1
22 2704 Spring - Take-up 2
23 3908 Weldm't - Tightener Nut 2
43797 Weldm't - Tightener Nut (Stn. Stl.) 2
24 6071 Zerk - Grease 2
25 20294 Bolt -~ Carriage 5/16-18 UNC x l-1/2" 8
8804 Bolt - Carriage 5/16-18 UNC x 1-1/2" Stn., Stl. 8
26 20643 Nut - Hex 5/16-18 UNC 8
36413 Nut - Hex 5/16-18 UNC Stn. Stl. 8
27 20711 Washer - Lock 5/16 ‘ 8
36419 Washer - Lock 5/16 Stn, Stl. 2
* Not Shown

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

70 Printed in U.S.A.,




HIGHWAY EQUIPMENT COMPANY 3:;@“3 CEDAR RAPIDS, IOWA

S5 am
TS

ITEM

10

11

PART NO,

53982
53983
539384
53985
NOTE:
6465
32468
39597
39598
39599
39600
3957
43793
33875
36366
33878
36368
20800
36372
40349
36507
NOTE:
7895
30726
36508
20260
36509
22511

ASSEMBLY GROUP - #5 B@TJT

N/
DESCRIPTION
Assembly - #5 (TW Unit)
Assembly - 1' Unit)
Assembly & # (12 Unit)
Assemblap - elt {13' Unit)

The above ass bligs include Item 3 & 12,
Bearin

ly {10! Unit)
t Only (11" Unit)
1T Only {12' Unit)
elt Only (13" Unit)
Pulley - Drive

Pulley - Drive (Stainless Steel)
Puliey - Snub

Pulley - Snub (Stainless Steel)

Pulley - Idier

Pulley - Idler (Stainless Steel)

Screw - Adjusting

Screw - Adjusting (Stainless Steel)
Assembly - Take-up

Assembly - Take-up (Stainless Steel)

The above assemblies include Items 8 - 11,

Bracket

Screw - Adjusting

Screw - Adjusting (Stainless Steel)
Nut :

Nut (Stainless Steel)

Bearing

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
71 i Printed in U.S.A.

QTY,

[ I I N B N I e e e e T e T = B % |

Pl el pd e e




| e ‘ | |
HIGHWAY EQUIPMENT COMPANY gﬁ@ CEDAR RAPIDS, IOWA

i warg
L’

ASSEMBLY GROUP - #5 BOTTOM CONT'D

ITEM ~ PART NO, DESCRIPTION QTY
12 53995 Agsembly Group - Belt Splicing Kit Consisting of: 1
53992 Fasgtener - Hinge 1 Bolt 4
53993 Fastener - Hinge 2 Bolt 2
53994 Fastener - Hinge 3 Bolt 4
33884-23 Tape - Belt Stiffener 2
33884-17 Tape - Belt Stiffener 2
39603 Pin - Hinge 1
39604-23 Tube - Sealer 2
13 Belt Only for Assembly with #)€Type Lacing For:
44878 10! Unit 1
44879 11' Unit 1
44880 12" Unit 1
44881 13" Unit 1
14 33882 Assembly Group - tQplifing Kit #1 Type 1
Y4

O

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
72 S, Printed in U.S.A.




i Lo

GENUINE PARTS

HIGHWAY EQUIPMENT COMPANY
| a

CEDAR RAPIDS, IOWA

TS

ASSEMBLY GROUP - CONVEYOR CHAIN CONT!D

ITEM PART NO, DESCRIPTION QTY,

9 6244 Rivet - A.R,

10 20816 Pin - Cotter : A.R.
11 : Belt - Conveyor {Specify Body Length) 1
12 *20624 Screw - Machine, Truss Head 32
13 *20617 Screw - Machine, Flat Head 4

GROUP - CHAIN AND BELT SHIELD

D Assembly - Chain Shield #4 Chai v for:
37367 10" Unit

43816 107 409 Stainless Steel i
54143 10" 304 Stainless St it
37368 11" Unit

43818 11' 409 Stainle e nit
54144 11! 304 Stainle Unit
37369 : 12" Unit

43820 12 teel Unit
54145 127 i g5 Steel Unit

i e e e I R e e S N

37370 137

43824 13409 inless Steel Unit
54146 7 13 tainless Steel Unit
39625 14

43827 1 409 Stainless Steel Unit
54147 14" 304 Stainless Steel Unit
37371 15" Unit

46993 15" 409 Stainless Steel Unit
54148 15Y 304 Stainless Steel Unit
46302 16! Unit

46994 16' 409 Stainless Steel Unit
54149 16' 304 Stainless Steel Unit

E Chain & Belt Shield for:

' 39615 10' Unit 1
43697 10" 409 Stainless Steel Unit 1
54119 10" 304 Stainless Steel Unit 1
39616 11' Unit 1
43698 11" 409 Stainless Steel Unit 1
54120 11' 304 Stainless Steel Unit 1
39617 12" Unit 1
43699 12" 409 Stainless Steel Unit 1
54121 12' 304 Stainless Steel Unit 1
39618 13! Unit 1
43700 13" 409 Stainless Steel Unit 1
* Not Shown AR, - As Required

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
74 . Printed in U.S.A,

S —




HIGHWAY EQUIPMENT COMPANY °. 2% CEDAR RAPIDS, IOWA
>

e

GROUP - CHAIN AND BELT SHIELD CONT'D

ITEM PART NO, DESCRIPTION QTY,
54122 13! 304 Stainless Steel Unit 1
39619 14! Unit 1
43701 _ 14' 409 Stainless Steel Unit 1
54123 147 304 Stainless Steel Unit 1
46297 15! Unit 1
46987 15! 409 Stainless Steel Unit 1
54124 15" 304 Stainless Steel Unit 1
46298 16! Unit 1
46988 16" 409 Stainless Steel Uaft 1
54125 16! 304 Stainless Steel Un N 1
14 ) Belt - Sealer for: - .
7687-132 T 10! Unit 1
7687-144 11! Unit 1
7687156 12! Unit ' | 1
7687-168 13! Unit Q~ 1
7687-180 14! Unit 1
7687-192 15" Un 1
7687-204 161 it 1
15 6245 Rivet ¢ AR
16 - *20318 Bolt - r 3/8 - 16 UNC x 1 AR
*36408 Bolt -§CarMage 3/8 - 16 UNC x 1 Stainless Steel A R,
17 *20644 Nyt - /8 -~ 16 UNC AR
*36414 ex 3/8 - 16 UNC Stainless Steel A.R
18 *¥20712 r - Lock 3/8 AR
#*36420 her - Lock 3/8 Stainless Steel A.R
* Not Sho .R. - As Required

ALWAYS GIVE PART HAME. NUMBER AND MACHINE‘SERML NUMBER WHEN ORDERING PARTS
' 75 . ‘ Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

ASSEMBLY - 24" MECH. FAN w/OVERRUNNING CLUTCH

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SE_RIM. NUMBER WHEN ORDERING PARTS
77 Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

GENUINE PARTS

PR i

CEDAR RAPIDS, IOWA

Tl S

ASSEMBLY - 24" MECH, FAN w/OVERRUNNING CLUTCH

ITEM PART NO.

47066
47067
47068
47069
1 - 47096
2 31764 7
i 31765
19528
19529
3 19518
4 *20131
5 20714
6 22490
7 6136
8 13049
9 942
10 20099
11 20645
12 20713
13 19450
14 19451
15 *20700
16 21010
17 22749
18 22799
19 21055
20 19456
21 19457
22 *20068
23 *20644
24 *20712
25 27056
26 25870
27 25871
28 19526
29 20004
- 30 20034
31 20676
32 20677
*Not Shown

DESCRIPTION

Assy. .- 24" Mech, Fan RH #4 & #5 Conv.
Assy. -24" Mech. Fan LH #4 & #5 Conv.

QTY.

Assy. - 24" Mech, Fan'RH #1, #2&#3 Conv.
Assy, - 24" Mech. Fan LH #1, #2&#3 Conv.

Weldmt., - Distributor Frame

Assy. - Gear Case Use w/47066 & 47068
Assy. - Gear Case Use w/47067 & 47069
Assy. - Gear Case Use w/47066 & #7068
Assy. - Gear Case Use w/47067 69
Spacer

Screw - Cap 1/2-13 UNC x 3'
Washer - Lock 1/2"
U-Joint, Double Pivot
Key - Square 1/4'" x
Clutch - Overrunni
Bearing - Flang
Screw -~ Cap 7/ 14 UNC x1=1/4
Nut - Hex 7/46' - UNC

Washer - C "
Assy., - Han
Assy, -

Wash ,Flat "
W Shake Proof

TLeather
Acorn 1" - 14 GNC
ar - Set 1-1/8" Dia.

hield - Deflector, RH

Shield - Deflector, LH
Serew - Cap 3/8-16 UNC x 1-1/4
Nut - Hex 3/8-16 UNC '
Washer -~ Lock 3/8

Disc
Fin - RH
Fin - LH
Hub

Screw - Cap 1/4'-20 UNC x 7/8"
Screw - Cap 5/16-18 UNC x 3/4"
Nut - Lock 1/4-20 UNC

Nut - Lock 5/16-18 UNC

\OO\\OO\NWUJNl-pl-hl'h'—'HHNNNNHHPPVPQHMHHC()OO@HHMH!—‘

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

78

Printed in U.S.A.




/‘)/\J_\

HIGHWAY EQUIPMENT COMPANY é @?_E CEDAR RAPIDS, IOWA

<D
M ST
5 4
6 2
’ /// 7 ////i i
_— LS L LS 27
L/
\ L i &
8 %
ASSEMBLY - CLUTCH, OVERRU@
. ITEM PART NO. DESCRIPTION 2 QTY

13049 Ass'y-Overrunning tch (Engine Rotation) 1

38570 Ass'y-Overrunnigqg uch (Opp. Engine Rotation) 1

1 7845 Housing-Coup QEngine Rotation 1
39001 Housing-Coupfler, p. Engine Rotation 1

2 7846 Sleeve-DriveQ Enfiine Rotation 1
7884 Sleeve-D 'vgv p- Engine Rotation 1

3 7866 Sprin .2
4 7859 Key-Dr 2
5 7857 Coy iner 1
6 7858 Ri P 1
7 7867 et, NMylock 5/16 x 3/8 1
8 7869 ~Pipe 1
9 6069 rk~Grease 1

ALWAYS GIVE PART NAME, NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
7a ’ Driménn in [F S A




Ty
HIGHWAY EQUIPMENT COMPANY é EB? CEDAR RAPIDS, IOWA
> f

d . . N, o
ASSY. - SPINNER GEAR CASE e o
LH, LH DRIVE - =) oy "
® AV
R,
\,\,\

L

ALWAYS GIVE PART NAME, NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
80 - Primtad in I QA




HIGHWAY EQUIPMENT COMPANY gi@ CEDAR RAPIDS, IOWA

b
ASSY, - SPINNER GEAR CASE, 1LH, LH DRIVE

ITEM PART NO, DESCRIPTION QRTY,
* 21794 Asgy, - Spinner Gear Case, LH, LH Drive 1
A 31765 Assy. - Spinner Gear Case, LH, LH Drive I
1 6032 Plug - Pipe, 1/2 1
2 20002 Screw - Cap, 1/4-20 NC x 5/8 6
3 20068 Screw - Cap, 3/8-16 NC x 1-1/4 4
4 20710 Washer - Lock, 1/4 6
5 20712 Washer - Lock, 3/8 4
6 27395 Shaft - Output 1.
7 27396 Shaft - Spinner 1
8 43483 Gear Box i
9 21705 Gear - Bevel, 18T Z
10 21706 Gear - Bevel, 27 T, % 1
11 21707 Pin 3
12 21708 Plate - Cover !
13 21709 Gasket - Cover Plate< } 1
14 21710 Hub 1
15 21711 Gasket - Hub 1
16 21712 Bearing - Cone 6
17 21713 Bearing - C 6
18 21714 Seal - Qil 3
19 21715 Ring - Refgaine 7

20 21716 Spacer A, R.
21 27399 Ring Ngp 3
22 *27398 Sh ive, Standard 1
*%31766 t§ Drive, Widespread 1

Complete Assembly Inc

Used on Standard 1

tems 1 ~ 22.

an Assembly.

** Used on Widespread Fan Assembly Only,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

81

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY @ CEDAR RAPIDS, IOWA
A ¢

T

ASSY. - SPINNER GEAR CASE @@

LH, RH DRIVE Y

ALWAYS GIVE PART NAME, NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

RO [ S P TO . 11 & A 1




HIGHWAY EQUIPMENT COMPANY éw

CEDAR RAPIDS, IOWA

o

SPINNER GEAR CASE ASSY. LH, RH DRIVE

ITEM PART NO.
* 19528
1 6032
2 20002
3 20065
4 20710
5 20712
6 27395
7 27396
8 43483
9 21705
10 21706
11 21707
12 21708
13 21789
14 21712
15 21713
16 21714
17 21715
18 21716
19 21717
20 21718
21 27399

* Complete Assembl

DESCRIPTION

Spinner Gear Case Assy. LH, RH Drive
Plug - Pipe, 1/2

Screw - Cap, 1/4 - 20 NC x 5/8

Screw - Cap, 3/8- 16 NC x 3/4

Washer - Lock, 1/4 Std,

Washer -~ Lock, 3/8 Std.

Shaft - Input

Shaft - Spinner

Gear - Box

Gear - Bevel, 18T &
Gear - Bevel, 27T

Pin

Plate - Cover @

Gasket - Cover Pl
Bearing - Cone

Bearing - Cup
Seal - Qil
Ring - Retai

ate

Spacer

Dise OV
Gask
‘ng7 P

s Items 1 through 21,

QTY.

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

83 .

Printed in U.S.A.




GENUINE PARTS

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

I,

ASSY. - SPINNER GEAR CASE, RH, RH DRIVE

ITEM PART NO, DESCRIPTION QTY.
o 21793 Assembly - Spinner Gear Case, RH,
_ RH Drive ' 1
ks 31764 Assembly - Spinner Gear Case, RH,
RH Drive

6032 Plug - Pipe, 1/2

20002 Screw - Cap, 1/4-20 NC x 5/8

20068 Screw - Cap, 3/8~16 NC x 1-1/4

20710 Washer - Lock, 1/4

20712 Washer - Lock, 3/8

OO =) 0N 01 N

27395 Shaft - Output &
27396 Shaft - Spinner

21704 Gear Box é
21705 Gear - Bevel, 18 T.

10 21706 Gear - Bevel, 27 T. @

11 21707 Pin -

12 21708 Piate - Cover

13 21709 Gasket - Cover

14 21710 Hub

15 21711 Gasket - Hu

16 21712 Bearing -

17 21713 Bearing {QCup

pmn—-w:pc\»b-c\o\rdwr—awwp—mn—n—up—-ﬂxmyp@hay—

18 21714 Seal - 0il
19 21715 Ring - lainer
20 21716 Sp R.
21 27399 RiNg §Snap
22 *273908 @ - Drive, Standard
*%31766 Wit - Drive, Widespread

Complete Assembly Wicludes Items 1 - 22,
* Used on Standard 18" Fan Assembly,
* Used on Widespread Fan Assembly Only.

ALWAYS ‘GIVE PART NAME. NUMBER AND MACH"IE,_SERIM. NUMBER WHEN ORDERING PARTS
85 ' Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, 10WA

ASSY, - SPINNER GEAR

CASE RH, LH DRIVE

ALWAYS GIVE PART NAME, NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
86 " Printed in 11 & A




HIGHWAY EQUIPMENT COMPANY - @J CEDAR RAPIDS, IOWA

D

ASS5Y. - SPINNER GEAR CASE RH, LLH DRIVE

ITEM PART NO,

DGO~ O U W B e g

19529
6032
20002
20065
20710
20712
27395
27396
21704
21705
21706
21707
21708
21709
21712
21713
21714
21715
21716
21717
21718
27399

* Complete Assembly i

DESCRIPTION

Spinner Gear Casce RII, LIT Drive
Plug - Pipe 1/2

Screw - Cap, 1/4-20 NC x &/8
Screw - Cap, 3/8-106 NC x 3/4
Washer - Lock, 1/4 Std.

Washer - Lock, 3/8 Std.

Shaft - Input
Shaft - Spinncr
Gear - Box
Gear -

Gear
Pin

Bevel, 18T &
Bevel, 27T %
Plate - Cover
Gasket - Cover Plate @
Bearing - Conec
Bearing - Cup Q

Seal - QOil

Ring - Retainer
Spacer '
Disc - Coffer P
Gasket

Ring Sr?p

1

C S5

ems | through 21,

QTY,

E\a-—"—-:>J—w-3—-¥-l~“'—f\4'—"—"‘“'—"_'¢-‘c\¢‘c\'_'”"

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

87

Drimtan in I Q A




HIGHWAY EQUIPMENT COMPANY iw

CEDAR RAPIDS, IOWA

aa«»
TS

ASSEMBLY - GEAR CASE

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
- 88 . Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

GENUINE PARTS

LH1 ward

CEDAR RAPIDS, iIOWA

TS

ITEM PART NO.

GO ~3 O U1 o W N

N IN M = = b b e e e et
OO 0N R WD - OO

22
23
24
25
26

35005
35004
35070
35071
2092
2140
2150
2153
2156
2158
2672
2673
2690
2819
2820
2823
2905
6030
11554
11720
11731
20032
20099
20711
#27019
%*34693
27310
27311
27312
27313
27320

*Not Shown

ASSEMBLY GROUP - CONV. GEAR CASE

QTY.

Gear Case RH #2, #3&i#4
Gear Case LH #2,#3&i4
Gear Case RH #5
Gear Case LH #5

DESCRIPTION
Assy. - Conv,
Assy, - Conv,
Asgsy. - Conv,
Assy. - Conv,

Cap - Open - End
Gasket - Large
Gasket - Small

Key - Square 3/8 x 1-15/16

Case - Gear
Cap - Closed, End

Bearing - Thrust

Bearing - Ball
Seal - Oil

Gasket - Copper
Plug - Barrel

Plug - Vent

Worm

Plug - Pipe

Cone - Beart

Cup - Be g

Seal - Oi

Screw - C

-Scre ‘ap 7/

w Lock 5/16

~ Drive Pulley (#5 Conv. )

Drag {(Chain Conv.)

mt.
B te - Cover

over - Plate

Bearing - Cover, Plate
Gasket - Cover,
Gear - Bronze

Plate

A
S
&

16 NC x 1/2
16 NC x 1-1/4

wn—-p—-HHHH%N@HNNHMMHNHHMH)—‘NNN)—

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

89

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

e Lo

GENUINE PARYS

CEDAR RAPIDS, IOWA

ASSEMBLY - FAN DRIVE SPROCKET

. ITEM PART NO. DESCRIPTION QTY,
31752 Ass'y - Drive Sprocket, 14T for
Std, & H,D, PTO w/50:1 Gear
Case
31754 Ass'y - Drive Sprocket, 14 T for
Body Side Mt'd 2-Speed w/Bypass
& H.D. PTO Drive Line
1 2641 Sprocket - 14T 1" Bore Use w1752 1
2 31755 Sprocket - 14T 1-1/8" Bor s /31754 1
3 2211 Key-Square 1/4 x 1/4 x 1-1 1
KIT - SHIPPING SPROCKET - DR
31780 Kit - Shippin et, Driven
1 7275 Sprocket - 2 1
2 31781 Ass'y - C !
3 2211 Key - S reN/4x1/4x1-1/4" 1
4 3752 Ass'yf- Citmig# Tightener 1
5 20318 Boltk Capriage 3/8-16 UNC x 1 2
6 20644 ut - 3/8 - 16 UNC 2
7 20712 fox - Lock 3/8" 2

O

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

90

Printed in U.S.A.




GENUINE PARTS

&%@

HIGHWAY EQUIPMENT COMPANY

CEDAR RAPIDS, IOWA

ASSEMBLY - 24'' MECH, FAN w/OVERRUNNING CLUTCH

ITEM PART NO, DESCRIPTION
35092 Assy, .- 24" Mech, Fan RH #4 & #5 Conv,
35093 - Assy, -24" Mech, Fan LH #4 & #5 Conv.
1 47096 Weldmt, - Distributor Frame
2 32797 Assy. - Gear Case Use w/35092
i 48504 Assy., - Gear Case Use w/-35093
3 19518 Spacer &
4 #20131 Screw - Cap 1/2-13 UNC x 2"
5 *20714 Washer - Lock 1/2"
6 22490 U-Joint, Double Pivot
7 6136 Key - Square 1/4" x 1/4
8 38570 - Clutch - Overrunning
9 942 Bearing - Flange 1
10 20099 Screw - Cap 7/1§' Cxl-1/4
11 20645 Nut - Hex 7/16'" S
12 20713 Washer - LocIQT/16
13 19450 Assy, - F H
14 19451 Assy. - Fan L
15 #20700 Washeg - "
16 21010 er hake Proof
17 22749 her
18 22799 orn 1" - 14 UNC
19 21055 - Set 1-1/8" Dia,
20 19456 - Deflector, RH
21 19457 - Deflector, LH
22 *20068 Screw - Cap 3/8-16 UNC x 1-1/4
23 *20644 . Nut - Hex 3/8-16 UNC
24 *20712 Washer - Lock 3/8
25 27056 Disc
26 25870 Fin - RH
27 25871 Fin - LH
28 19526 Hub
29 20004 Screw - Cap 1/4"-20 UNC x 7/8"
30 20034 Screw - Cap 5/16-18 UNC x 3/4"
31 20676 Nut - Loeck 1/4-20 UNC
32 20677 Nut - Lock 5/16-18 UNC
*Not Shown

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
- 92 R

QTY,

N0 OO0 O IN W W Y R e R = e e DN DYDY e o i B S e e = = 0D 00 00 e e e e s

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY {?@‘% CEDAR RAPIDS, IOWA

2 {
2 s

ASSY. - SPINNER GEAR CASE @/@ . \/
0

>
LH, RH DRIVE - (0
OPPOSITE ENGINE ROTATION "

ALWAYS GIVE PART HAME, NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
93 ‘ Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY @:

o
Lt wa]

CEDAR RAPIDS, IOWA

LfU'\)’

SPINNER GEAR CASE ASSY. LH, RH DRIVE

ITEM PART NO,

% 48504
1 6032
2 20002
3 20065
4 20710
5 20712
6 27395
7 27396
8 43483
9 21705
10 21706
11 21707
12 21708
13 21769
14 21712
15 21713
16 21714
17 21715
18 21716
19 21717
20 21718
21 27399

* Complete Assembl

O

DESCRIPTION

Spinner Gear Case Assy. LH, RH Drive
Plug - Pipe, 1/2

Screw - Cap, 1/4 - 20 NC x 5/8

Screw - Cap, 3/8- 16 NC x 3/4

Washer - Lock, 1/4 Std.

Washer - Lock, 3/8 Std.

Shaft - Input

Shaft - Spinner

Gear - Box

Gear - Bevel, 187

Gear - Bevel, 27T &
Pin

Plate - Cover

Gasket - Cover Pl

Bearing - Cone '
Bearing - Cup Q

Seal - Oil Q~

Ring - Retd§
Spacer

Disc ‘ rgPlate
GasKet
Ringl P

s Items 1 through 21,

QTY.

N - S Y e T S i il TR "N« ANNY ", VPR

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

v

95

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

GENULNE PARTS

CEDAR RAPIDS, IOWA

ITEM PART NO,

ptelie o I o L N 6 2 Y "SR UV IR 1N Jaren

32797

6032

20002
20068
20710
20712
27395
27396
21704
21705
21706
21707
21708
21709
21710
21711
21712
21713
21714
21715
21716
27399

31766

Complete Assembly

DESCRIPTION

Assembly - Spinner Gear Case, RH,
RH Drive

Plug - Pipe, 1/2

Screw - Cap, 1/4-20 NC x 5/8

Serew - Cap, 3/8-16 NC x 1-1/4

Washer - Lock, 1/4

Washer - Lock, 3/8

Shaft - Output

Shaft - Spinner &
Gear Box ‘

Gear - Bevel, 18 T, é
Gear - Bevel, 27 T.

Pin

Flate - Cover

Gasket - Cover PlatQ

Hub

Gasket - Hub
Bearing - Con
Bearing - C

Seal - (il
Ring - Retai
Spacer

Ring

s Items 1 - 22,

QTY.

w}@»#O\O\HHwHwHNHHHp®,pmHH

ol

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

96

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY g CEDAR RAPIDS, IOWA
1 warg

L

o0 __,———-f
—
& A

ASSEMBLY - GEAR CASE
OPPOSITE ENGINE ROTATION

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
97 - Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

e Loy

GLMUINE PARTS

CEDAR RAPIDS, IOWA

ITEM

00 ~1 O~ U1 s W BN

NIV b b e et e e et e s
H Q0 010 mk W~ OO

22
23
24
25
26
27

PART NO.

35074

2092
2140
2150
2153
2156
2158
2672
2673
2690
2819
2820
2823
37444
6030
11554
11720
11731
20032
20099
20711

*27019

27310
27311
27312
27313
34696

* 6138
*20749
* 2147
*37450

*~Not Shown

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

DESCRIPTION

Assy. - Conv. Gear Case RH #5

Cap -~ Open - End

Gasket - Large

Gasket - Small .
Key - Square 3/8 x 1-15/16
Case - Gear

Cap - Closed, End

Bearing - Thrust &
Bearing - Ball '

Seal - Qil

Gasket - Copper : @

Plug - Barrel

Plug - Vent

Worm Q

Plug - Pipe

Cone - Bearing

Cup - Bearing

Seal - 0il ,

Screw - Ca@wc x 1/2

ring - Cover, Plate
asket - Cover, Plate
Gear - Bronze
Key-Sguare
Screw-Set
Spacer-Worm
Shaft-Input

QTY.

| S 2 O T e T T R R SRRy WOV

9. - Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

GENUIME PARTS

L\ am»

CEDAR RAPIDS, IOWA

[P

ITEM PART NO.
* 3752
1 2715
2 3755
3 %3753
4 3754
5 3756
6 6072
7 20648
8 20697
9 20716

* -~ Complete Assembly
% - Includes Part Nos,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERJAL NUMBER WHEN ORDE

AIN TIGHTENER ASSEMBLY

DESCRIPTION

Chain Tightener Assembly
Washer

Bearing (With Bushing)
Sprocket Assembly
Sprocket

Bracket Weldment

Fitting - Grease

Nut - Hex

Washer - Flat

Washer - Leock

3755 and 3754

99

QTY.

i i e e T e e T = S S ]

RING PARTS
Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

EI-7 NE PARTS

CEDAR RAPIDS, IOWA

ASSEMBLY GROUP - PTO DRIVE

/
T

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

100 -

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

i Lo

GENUINE PARTS

- war

CEDAR RAPIDS, IOWA

ITEM PART NO,
1 2253
1978
2 56743
56744
3 2684
2630
4 3438
1981
-5 6136
6 6138
21452
7 56745
56746
8 5649
6449
9 22464
2631
10 20069
20129
1 20644
20646
12 20712
20714
13- 6069
14 20951
I

ASSY. GROUP - PTO DRIVE

DESCRIPTION

Shaft - Upper

Shaft - Upper H.D.

Shaft - Lower

Shaft - Lower H. D,

Bearing - Pillow Block 1"
Bearing - Pillow Block 1-1/8"
Hanger - Bearing

Hanger - Bearing

Key - Square 1/4x1/4x2

Key - Squarel/4 x1/4 x3

Key - Square 5/16x 5/16x 3-1/45&

1

Slip - Joint
Slip - Joint H. D,
Slip - Joint

Slip - Joint H. D,
U-Joint Ix1 P, H, x
U-Joint 1-1/8 % NE.H, -P.H,

Screw - Cap C x 1-1/2
Screw - Cap 1M UNC x 1-1/2 H. D,
Nut - Hex -16JUNC

Nut - Héx 1/2 UNC H. D.

WasherS\ Lok 3/8

er ack 1/2

,G-rease

* Not Shown

QTY.

N N N N N N N RN T Sl N O N e

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

101

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY i .

CEDAR RAPIDS, IOWA

TS

Of | .

ASSEMBLY - GROUP, SIDE SHAFT

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

102

Printed in U.S.A.




GENUEMNE PARES

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

L Hi-wa ]
W
ASSEMBLY - GROUP, SIDE SHAFT
ITEM PART NO, DESCRIPTION QTY.
1 46355 Shaft - Side 1' Dia, for 10' Unit
46362 Shaft - Side 1-1/8'" Dia. for 10' Unit
46356 Shaft - Side 1" Dia. for 11' Unit
46363 Shaft - Side 1-1/8" Dia., for 11' Unit
46357 Shaft - Side 1" Dia. for 12' Unit
46364 Shaft - Side 1~-1/8" Dia. for 12' Unit
46358 Shaft - Side 1" Dia, for 13' Unit
46365 Shaft - Side 1-1/8'" Dia, for 13' Uait
46359 Shaft - Side 1" Dia, for 14' Unit
46366 Shaft - Side 1-1/8" Dia. for 14&
46360 Shaft - Side 1" Dia. for 15" Un
46367 Shaft - Side 1-1/8'" Dia, f it

46361 Shaft - Side 1" Dia, for
46368 Shaft - Side 1-1/8" Dia.
2 6122 Pin -~ Shear 3/8" x
3 22563 Bearing - Flange
22568 Bearing - Flan
4 20038 Screw - Cap €

8 UNC x I-1/2"

Py

20069 Screw - C 16 UNC x 1-1/2"

5 20643 Nut - 18 UNC
‘ 20644 Nut - Hex 3 - 16 UNC

6 20711 Washe ck 5/16"

20712 of - Lock 3/8"
7 20817 otter 1/8" x 1"
8 20951 - Roll 3/8' x 2"
9 22464 -joint 1" x 1" P.H, x P. H.

2659 ~joint 1" x 1-1/8" P.H., = P. H.

A.R., - As Reqguired

ALWAYS GIVE PART NAME. NUMBER AND MACHIHE SERIAL NUMBER WHEN ORDERING PARTS
103 - Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

()
(o
A
4
e o~
—_— [£=]
‘ l —m2—
-
-
1k
D % _
= -2

ASSEMBLY - TRANSMISSION, 2-SPEED

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
104 Rl Printed in U.S.A.,




HIGHWAY EQUIPMENT COMPANY

i Lo

GINUINE PARTS

' CEDAR RAPIDS, IOWA

ITEM

1

13
14

15
16
17

18
19
20

21

PART NO,

2533

2534
44303
22563
22568
44312
44313
56731
56732
56733
56734

N S
ASSEMBLY - GROUP, 2-SPEED W/0O BYPASS
DESCRIPTION QTY,
Ass'y - 2-Speed Trans. for LH Units. 1
Ass'y - 2-Speed Trans, for RH Units 1
Bracket - Mounting, 2-Speed’ 1
Bearing - Flange, 2-Bolt 1" 1
Bearing - Flange, 2-Bolt 1-1/8" 1
Shaft - Jack 1" 1
Shaft - Jack 1-1/8" 1
Shaft - Drive 1" for 10' & 11! Units 1
Shaft - Drive 1-1/8" for 10" & 1L Units 1
Shaft - Drive 1" for 12' thru 16 its 1
Shaft - Drive 1-1/8" for 12" thig 16 WUnits 1
Spacer - Flange 1" 1
Key --Square 1/4" x 11U 1
Pin - Shear 3/8" x 1
Pin - Shear 3/8" 1
Screw - Cap 3/ Cx1-1/2" 4
Screw - Cap UNC x 1-1/2% 2
Screw - C 6 UNC x 1-1/2" 2
Nut - H 3 UNC 4
Nut - x b -18 UNC 2
Nut - H 78-16 UNC Z
off - Flat 3/8" 4
- Lock 3/8" 4
er - Lock 5/16" 2
sher - Lock 3/8" 2
in - Cotter 1/8" x 1" 1
Pin - Roll 3/8" x 2" 4
U-Joint 1" x 1" P.H, x P, H, 2
U-Joint 1-1/8"x 1" P.H, x P, H, 2
U-Joint 1"'x 1" P, H. x K. W, 1
U-Joint 1-1/8"x 1" P.H. x K. W, 1

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

106 Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY =, CEDAR RAPIDS, IOWA
a»

LS

ASSEMBLY - GROUP, 2-SPEED W/BYPASS

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
106 L Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

e Lot

GEHUINE PARTS

hi-wa]

CEDAR RAPIDS, IOWA

M S

ITEM

[\

o0k W

10
11

12
13

14
15
16
17
18
19
20
21
22

23
24

PART NO,

44302
44301

6122

6123

2211
44303
44327
443721
44323
44322
44324
56731
56732

ASSEMBLY GROUP - 2-SPEED W/BYPASS

DESCRIPTION

Ass'y - 2-Speed Trans, w/Bypass for RH Units
Ass'y - 2-Speed Trans. w/Bypass for LH Units
Pin - Shear 3/8'" x 2"

Pin - Shear 3/8" x 2-1/4"

Key - Square 1/4'" x 1-1/4"

Bracket - Mounting, 2-Speed

Bracket - Mounting, Bearing

Shaft - Bypass 1"

Shaft - Bypass 1-1/8"

Shaft - Bypass 1"

Shaft - Bypass 1-1/8" &
Shaft - Drive 1"

Drive 1-1/8" @
Bearing - 2-Bolt ”@
Bearing - 2-bo 8
l 1A

Shaft
Spacer - Flan
Shaft - Jack 1"

Shaft - I
Screw fCap 6-18 UNC x 1-1/2"
Screw - /8-16 UNC x 1-1/2"

NutNF#x 5/16-18 UNC
x 3/8-16 UNC

Mher - Lock 5/16"
hser - Lock 3/8"
n - Roll 3/8" x 2"

Pin - Cofter 1/8" x 1"

U-Joint 1" x 1" P.H. x P, H.

U-Joint 1" x 1-1/8" P. H. x P.H.
U-Joint 1-1/8"x 1-1/8" P, H., x P.H.
U-Joint 1" x 1" P, H, x K. W,

U-Joint 1" x 1-1/8" K. W. x P.H.
Screw - Cap 3/8"-16 UNC x 1-1/2"
Nut - Hex 3/8'"-16 UNC

Washer - Lock 3/8"

Washer - Flat 3/8"

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

0
=]
=

el b el el e e ped o et ek peed fd el

b o B Y = N W= e OO0 0NN O e ) U

107 Printed in U.S.A.




QENUINE PARTS

N
I

HIGHWAY EQUIPMENT COMPANY

CEDAR RAPIDS, IOWA

SSVA AL/ M IAJS-OMI "A,IW SISSVHD - dNOYD ATANEHSSY

ol L
£l cm_
Zl Zl
i
9

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

Printed in U.S.A.

108



GENUINE PARTS

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

a»
LA
ASSY., GROUP = CHASSIS MT'D, " TWO-SPEED W/BYPASS

ITEM PART NOQ, DESCRIPTION QTY.

1 19895 Shaft - Drive 1
14955 Shaft - Drive H.D. 1

2 55154 Shaft - Spinners Use on 10" Units 1
55161 Shaft- Spinners H.D., Use on 10" Units 1
55155 Shaft- Spinners Use on 11' Units 1
55162 Shaft - Spinners H. D, Use on 11' Units 1
55156 Shaft - Spinners Use on 12' Units 1
55163 Shaft - Spinners H, D. Use on 12' Units 1
55157 Shaft - Spinners Use on 13' Units 1
55164 Shaft - Spinners H.P. Use on 13! its 1
55158 Shaft - Spinners Use on 14' Uni 1
55165 Shaft - Spinners H.D. Use nits 1
55159 Shafit - Spinners Use on its 1
55166 Shaft - Spinners H. D, U ' Units 1
55160 Shaft - Spinners Use %6 ts 1
55167 Shaft - Spinners H, n 16' Units 1

3 44301 Trans. - 2-Spee e R. H. Units 1
44302 Trans. - 2-Spe€ L.H. Units 1

4 44303 Bracket - Mo i 2-Speed )

5 3438 Angle - BeaQing Hanger - A R,
1981 Angle - fBearj anger H, D, AR,

6 2684 Bearing$§ Pillow Block 1" AR,
2630 Bea 'nv 11lew Block 1 1/8" AR,

7 57838 1-1/8" % 1" (P.H. x K. W. ) Slip 1
22498 Moint 1-1/8" x 1-1/8" (P, H.xK.W.) Slip 1

8 20951 Roll 3/8"x2" 7

9 6138 - Square 1/4" x 1/4" x 3" 2

10 20069 Screw - Cap 3/8" - 16 UNCx 1-1/2" AR,
20129 Screw - Cap 1/2" - 13 UNC x 1-1/2" A R,

11 20644 Nut - Hex 3/8" - 16 UNC A.R.
20646 Nut - Hex 1/2" - 13 UNC AR,

12 20693 Wasgher - Flat 3/8" A.R,
20695 Washer - Flat 1/2" A R,

13 20712 Washer - Lock 3/8" AR,
20714 Washer - Lock 1/2" A R,

14 20817 Pin - Cotter 1/8" x 1" 2

15 5649 U-Joint 1" x1" (K. W. x P, H, ) Slip 1
22498 U-Joint 1-1/8"x 1-1/8" (K. W, x P, H.) Slip 1

16 22464 U-Joint 1" x 1" (P.H., x P, H. ) 3
2631 U-Joint 1-1/8" x 1-1/8 (P.H. x P, H,) 2
2659 U-Joint 1"x 1-1/8" (P.H.x P. H.) 1

17 6123 Pin - Shear 2

18 22465 U-Joint 1"x1" (P.H. x K. W.) 1
22474 U-Joint 1-1/8 x 1" (P, H, x K. W.) 1

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAI.- NUMBER WHEN ORDERING PARTS
‘ 109 Printed in U.S.A.




—HIGHWAY EQUIPMENT COMPANY éw CEDAR RAPIDS, IOWA

e ST

ASSEMBLY - GROUP, OIL CLUTCH

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
110- o Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

o s

GENHUINE PARTS

CEDAR RAPIDS, IOWA

vy
ASSEMBLY - GROUP, OQIL CLUTCH
ITEM PART NO, DESCRIPTION QTY.
1 2515 Clutch - Qil 1
2 6122 Pin - Shear 3/8" x 2" T
6123 Pin - Shear 3/8'' x 2-1/4" 1
3 6136 Key - Square 1/4'" x 2" 1
4 44325 Bracket - Mounting, 0Oil Clutch 1
5 44331 Shaft - Fack IV 1
6 44335 Shaft - Jack 1-1/8" 1
6 22563 ' Bearing - Flange, 2-Bolt 1" A.R.
22568 Bearing - Flange, 2-Bolt 1-1/8" A.R.
7 22465 U-Joint 1" x 1" P . H, x K. W, & i
2837 _ U-Joint 1" x 1-1/8" P.H., x K. 1
8 22464 U-Joint 1" xI"P. H. x P. 2
2659 U-Joint 1" x 1-1/8" P, 2
9 20951 Pin - Roll 3/8" x 2" A.R.
10 20817 Pin - Cotter 1/8" x 1
11 20038 Screw - Cap 5/16 % 1-1/2" A.R.
20069 Screw - Cap 3/ UMNE x 1-1/2" AR,
12 20065 Screw - Cap C x 3/4" 4
13 20643 Nut - Hex 3/16= NC AR,
20644 Nut - H = 1/ UNC 4
14 20693 Washerf{- Flgt 3/8" 4
15 20711 Washer k 5/16™ A.R.
20712 e/~ Lock 3/8" A.R.
16 20712 Belagls - Lock 3/8" 4
17 55142 ¥gket ~ Bearing, 2-Bolt 1
18 55143 acket - Bearing, 2-Bolt 1
19 56731 aft ~ Drive 1" for 10" & 11' Units 1
56732 Shaft - Drive 1-1/8" for 10! & 11' Units 1
20 56733 Shaft - Drive 1" for 12' thru 16' Units 1
1

56734 Shaft - Drive 1-1/8" for 12' thru 16' Units

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

111 Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY ﬁ CEDAR RAPIDS, IOWA
s warl

T S

ASSEMBLY - GROUP, 2-SPEED TRANS. W/OIL CLUTCH

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
112 L Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

s Lony

GENUINE PARTS

WAL
TS

CEDAR RAPIDS, IOWA

ITEM

2N SV

11
12
13
14

15
16
17
18
19
20
21
22
23
24

25

ASS'Y - GRQUP, 2-SPEED TRANS, W/OIL CLUTCH

PART NO. DESCRIPTION

2515 Oil - Clutch
2534 Ass'y - Trans, Use with RH Units
2533 Asgg'y-~ Trans. Use with LH Units
44325 Bracket - Mounting, Oil Clutch
44303 Bracket - Mounting, 2-Speed
44336 Shaft - Connecting 1"
44337 Shaft - Connecting 1-1/8"
44331 Shaft - Jack 1"

44335 Shaft - Jack 1-1/8" &
56731 Shaft - Drive 1"

56732 Shaft - Drive 1-1/8"

6136 Key -~ Square 1/4" x 2“@

6122 Pin - Shear 3/8"

6123 Pin - Shear 3/8" x !
20951 Pin - Roll 3/8" \

6137 Key - Square 1 !
55143 . Spacer - Bea
22563 Bearing - &lan '
22568 Bearin ' i-1/8"
22464 U-Join@@l'" x41" P, H, x P. H.

w? 1-1/8" P, H, x P.H.

2659 U-Joint

I"Mx 1" P, H, x K. W,

22474 1-1/8"x 1" P, H, x K, W,
2837 ~Sint 1-1/8" x 1" K. W. x P.H.

20817 - Cotter 1/8%" x 1"

20038 grew -~ Cap 5/16-18 UNC x 1-1/2"

2006 Screw - Cap 3/8-16 UNC x 1-1/2"

20065 Screw - Cap 3/8-16 UNC x 3/4"

20069 | Screw - Cap 3/8-16 UNC x 1-1/2"

20643 Nut - Hex 5/16"-18 UNC

20644 Nut - Hex 3/8"-16 UNC

20644 Nut-- Hex 3/8"-16 UNC

20693 Washer - Flat 3/8"

20711 Washer - Lock 5/16"

20712 Washer - Lock 3/8"

20712 Washer - Lock 3/8"

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

QTY.

= = b e e e

00 DN IV 0o i BB R RN D b e DY W W ke e b e e ke b e b e e

113 a Printed in U.S.A.

1




CEDAR RAPIDS, IOWA

>
Wnl:

HIGHWAY EQUIPMENT COMPANY

HDOLNTD TiIO ® SSVAALE/ M AAAIS-Z ‘dN0OUD - ATIINISSY

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

Printed in U.S.A.

. #
Post

114



HIGHWAY EQUIPMENT COMPANY

e L

GENUINE PARTS

Lt way
T

CEDAR RAPIDS, IOWA

ITEM

10

11

12
13
14

15

16

17
18
19
20
21

22
23
24
25
25
26
27

28
29

ASS'Y - GROUP 2-SPEED W/BYPASS & OIL CLUTCH

PART NO, DESCRIPTION
2515 Oil - Clutch
44302 Trans, - 2-Speed w/bypass Use on RH Units
44301 Trans., - 2-Speed w/bypass Use on LH Units
44325 Bracket - Mounting, 2-Speed '
44303 Bracket - Mounting, Oil Clutch
44336 Shaft - Connecting 1"
44337 Shaft - Connecting 1-1/8"
44331 Shaft - Jack 1"
44335 Shaft - Jack 1-1/8"
56731 Shaft - Drive 1"
56732 Shaft - Drive 1-1/8%"
44321 Shaft - Bypass 1"
44323 Shaft - Bypass 1-1/8"
44322 Shaft - Bypass 1" '
44324 Shaft - Bypass 1-1/
22563 Bearing - 2-Bolt LU
22568 Bearing - 2-Bqg 1/
, Z-Bolt

44327 Bracket ~ Mo
55143 Spacer ~ Flang
22464 U-Joint $ H.x P.H,
L2631 U-Jointff1-1 8" x 1-1/8" P.H. x P, H,
2659 U-JoinQ-l/S” P.H. x P.H,

22465 U-Ning1"' x 1" P.H, x K. W,
2837 o 1" x 1-1/8" P.H.x K. W.

22474 Noint 1-1/8"x 1" P, H. x K, W.
6122 n - Shear 3/8" x 2"
6123 n - Shear 3/8'"x 2-1/4"

2081 Pin - Cotter 1/8" x 1"
20951 Pin - Roll 3/8" x 2"
6136 Key - Square 1/4" x 2"
2211 Key - Square 1/4" x 1-.1/4"
20038 Screw - Cap 5/16-18 UNC x 1-1/2"
20069 Screw - Cap 3/8-16 UNC x 1-1/2"
20065 Screw - Cap 3/8~16 UNC x 3/4"
20069 Screw - Cap 3/8-16 UNC x 1-1/2"
20643 Nut - Hex 5/16-18 UNC
20644 Nut - Hex 3/8-16 UNC
20644 Nut - Hex 3/8-16 UNC
20692 Washer - Flat 5/16"
20693 Washer - Flat 3/8"
20693 Washer - Flat 3/8"
20711 Washer - Lock 5/16"
20712 Washer - Lock 3/8"
20712 Washer - Lock 3/8"

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAI.. NUMBER WHEN ORDERING PARTS

e
|_]
=

ot L
)PO\O"P—'D—'DP—'}—'*I—-'N}-—'L\)U\)b—ﬂbhsl-'[-du}wk—'h—li—‘r—l}—‘l—'l-dl—'l—lhdk-dl—lb—'l—'l—'

ooy ON 00 v i R OO

15 Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IODWA

ASSEMBLY - TWO SPEED TRANSMISSION W/O BYPASS

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
116 o Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY (. 5%,

CEDAR RAPIDS, IOWA

L
S
ASSEMBLY - TWO SPEED TRANSMISSION W/O/BYPASS
ITEM PART NO, DESCRIPTION QTY,
2533 Assy. - Two Speed Trans. R, H.
2534 Assy, - Two Speed Trans. I. H.
1 21732 Housing 1
2 21745 Spacer 2
3 44371 Bearing - Needle 2
4 44372 Gear - Change 1
5 44373 Spacer ~ Needle Bearing 1
6 .21750 Shaft - Idler 1
7 21759 Shaft - Seal ;]
8 21742 Ring - Snap 2
9 21741 Bearing _ 2
10 44378 Clutch - Gear 1
11 44379 Input Gear Shaft 1
12 44380 Output - shaft 1
13 21747 Bearing - Needle 2
14 *44381 Plug - Expansion 2
15 20924 Pin - Roll 1
16 6507 Plug - Vent ‘ 1
17 6032 Plug - Pipe 1
18 21733 Cover 1
19 21754 ever R. H. 1
21760 @ever L.H, 1
20 21755 1
21 21752 1
22 21757 1 -
23 21753 1
24 21734 S 1
25 21758 in - Roll 1
26 21756 "O'" Ring 1
27 20711 Washer - Lock 4
28 20036 Screw - Cap 4
29 21743 Spacer 1

* - Not Shown

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
nz Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

ASSEMBLY - TWO SPEED TRANSMISSION W/BYPASS

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
118 o Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY gm

Chi war XK

CEDAR RAPIDS, IOWA

TS

ITEM

00 =1 O~ U1 o W TN

21
22
23
24
25
26
27
28
29
30

ASSEMBLY - TWO SPEED TRANSMISSION W/BYPASS

PART NO,

44301
44302
44369
21745
44371
44372
44373
21750
21759
21742
21741
44378
44379
44380
21747
44382
44383
20924
6507

6032

21733
21754
21760
21755
21752
21757
21753
21734
21758
21756
20711
20036
21743

DESCRIPTION

Assembly - Two Speed Transmission R. H.
Assembly - Two Speed Transmission L, H.

Housing

Spacer

Bearing - Needle

Gear - Change

Spacer - Needle Bearing
Shaft - Idler

Shaft - Seal

Ring - Shap- &
Bearing ‘

Clutch - Gear

Input - Gear Shaft

Output - Shaft

Bearing -~ Needle

OQutput - Gear Shaf

Cap - Expansion

Pin - Roll

Plug - Vent

Plug - Pic

Cover .
Assembly ift Lever R. H.

Asse 1{- Shift Lever L. H.
hift

asket
Pin - Roli
'"O'" Ring
Washer - Lock
Screw - Cap
Spacer

QTY.

el e B B T e e e I I e e I e I i S B T T ST N L T AR AV I

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

119

Printed in U.S.A.




(T

GENUINE PARTS

R I-WAY S

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

T

ASSEMBC) OIL CLUTCH

’

ITEM PART NO, ESCRIPTION QTY.
* 2515 O Assy. Oil Clutch 1
1 25 Case~Clutch 1
2 251 Cap-End 1
3 2520 Cup-Drive 1
4 2522 Shaft-Driven 1
5 2523 Spacer-Bearing 1
6 2524 Seal-0il 2
7 2525 Bearing-Thrust 2
8 2527 Cover-Side 1
9 2528 Spacer i

10 2529 Shim .002 AR
2530 Shim , 003 AR

2531 Shim . 005 AR

i1 : 2535 Shim .010 AR
49230 Shim .0075 AR

49231 Shim .005 AR

12 2728 Clutch-0il 1
#K Key-Hipro #15 3

als ol

e Pin 1
ALWAYS GIVE PART NAME, NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERINC PARTS
120. L ' Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY gﬂé;?:{ CEDAR RAPIDS, IOWA

s
ITEM PART NO. DESCRIPTION QTY

- Ring-Split 1
13 2730 Y oke-Shift 1
14 2733 Gasket-Cover 1
15 2735 Yoke~Lever 1
16 2736 Block Pin 1
17 2740 Bearing-Ball 2
18 6029 Plug-Pipe 2
19 6123 Pin-Shear 1
20 6507 Plug-Vent 1
21 20817 Pin-Cotter 1
22 21000 Nut-Lock & 1

* Includes Items 1 - 22 i

*# Included in Item 12 @

O

&
&
Q\)

’

ALWAYS GIVE PART NAME, NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERINC PARTS

121

Printed in 1] § A




HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

GROUP - OIlL. CLUTCH LINKAGE

ALWAYS GIVE PART NAME. NUMBER AND MACHINE. SERIAL NUMBER WHEN ORDERING PARTS
122 Printed in U.S.A.




o

GENUINE PARTS

HIGHWAY EQUIPMENT COMPANY | CEDAR RAPIDS, IOWA

ASSEMBLY - GROUP, OIL CLUTCH LINKAGE

ITEM PART NO, DESCRIPTION : QTY,
1 797 Lever - Clutch Case Linkage 1
2 19936 . Link - Connecting 1
3 44338 Weldmt - Connecting Link for 10" Units 1
19945 Wel dmt - Connecting Link for 11' Units 1
44339 Weldmt - Connecting Link for 12' Units 1
19946 Weldmt - Connecting Link for 13' Units 1
44340 Weldmt - Connecting Link for 14' Units 1
44341 Weldmt- Connecting Link for 15 Units 1
44342 Weldmt - Connecting Link fog 16 "Wnits 1
4 2612 Weldmt - Adjusting Sleev 1
5 2617 Weldmt - Pivot 1
6 2695 Collar - Set, 3/4" 2
8 6125 Pin - Shear, 1/2'"x 1
9 6323 " Pin - Shear, 3/8 2
10 7174 Lever - Contr 1
1 20069 Screw - Ca Cx 1-1/2" 3
12 20678 Nut - Lock 3
13 20693 Washer NFlath/8" 3
14 20818 Pin -glotte /8"x 1-1/2" 3
15 19639 Weldgt, Bracket 1
P :

O

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SEEIAI.- NUMBER WHEN ORDERIN_G PARTS
123 . | Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY éﬂ% CEDAR .RAPIDS, {IOWA
e

ASS'Y - ELECTRIC CLUTCH

4
ITEM PART NO. DRSCRIPTION ' QTY
76755 Ass'y - Electric Clutch
1 76761 Shaft - Output 1
2 6137 Key - Square 1
3 76768 Ass'y = Bearing 2
4 20068 Screw - Cap, 3/8 x 1 1/4 8
5 20643 Nut - Hex, 5/16 2
6 76787 Stud 1
7 76786 Cover i
8 20001 Screw - Cap, 1/4 x 1/2 4
9 76757 Weldment - Clutch Support 1
10 76766 Retainer 1
11 42427 Screw - Socket Head, 3/8 x 2 1/4 1
12 76763 Shaft - Input 1
13 20006 Screw - Cap, 1/4 x 1 1/4 4
20622 Nut - Hex, 1/4 4

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
1094 : " Printed in U.S_A.




HIGHWAY EQUIPMENT COMPANY 5@:‘3 CEDAR RAPIDS, IOWA
: _ Lt var)

ASS'Y - ELECTRIC CLUTCH CONT'D

ITEM PART NO. DESCRIPTION QTY
14 76762 Ass'y - Electric Clutch 1
15 21580-12%* Wire - Black 2
ie6 31572%* Terminal - Ring 1
17 75661%* Connector -~ 2-Way 1
18 75662% Terminal - Male 2

S
&
>

Y4

O

ALWAYS GIVE PART NAME, NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
1258 ' Printed in LJ.S.A.




HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

[®]
)i
o 22 L !
— R
H \@ \E 5§ EF\
@ é],_l_! "
—_— | ~ é/[ % P
\jlzj_mm ? g !
o~ |——B S ‘ o
I <
O —F m
o
. _“*“‘?/ 3 ’ o
o | = Tt
x' /%m—"ﬁﬁjl = | g ) H
ﬂ'\l /q- -
B < &“ @80 ] &
o JTE @) /EIJ ™ Kj\?q_ §
<
- <
n\f i %q. E::
r ¥ <
| 082 5
¢ I ‘ | ~ B HH
s L O
« 1 % _
o—8 5

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
126 Printed in U.S.A.




' HIGHWAY EQUIPMENT COMPANY

o Loy

BENUINE PARTS

CEDAR RAPIDS, IOWA

ITEM

0o~ Ov U s W BN

10
11

12

13

14
15
16
17

18
19
20
21
22
23

24

25

PART NO.

31140
6033
39845
6028
6318
29751
22155
16582
24502
16572
24502
6335
6335
6288
23184-72
23178-72
43525
43526
43527
43528
43529
46530
46531
22426
6016
22147
43538
43539
43540
43541
43542
46532
46533
18598
6026
22021
32485
29838
6010
6011
6027
6028
22393

DESCRIPTION

Ass'y ~ Hyd. Tank

Plug - Pipe
Filter - Oil
Nipple

Tee

Adapter
Valve - Gate

Nipple-Hose End Use on 1-1/4" &1-1/2" Pumps

Nipple-tHose End Use on 2', 2-1/4) & 2-1/2" Pumps

Nipple-Hose End Use on 1-1/4" 31-1/2" Pumps

NIpple~Hose End Use on 2%, 2 2-1/2" Pumps
"' Pumps

Clamp-Hose
2-1/2" Pumps

Clamp-Hose Use on 1-1/

Clamp-Hose Use on 2", &- 4’

Hose-Suction Use on ! 1-1/2" Pumps
Hose-Suction Use o =1/4" & 2-1/2" Pumps

Ass'y - Tube U ' Bodies
Ass'y - Tube U Bodies
Ass'y - Tube 12" Bodies

s

e
Ass'y - Tug Us@ on 13" Bodies
on 14" Bodies
ubd)Use on 15! Bodies
Use on 16' Bodies

Relief
s'y -~ Tube Use on 10' Bodies
Ass'y - Tube Use on 11' Bodies
Ass'y - Tube Use on 12' Bodies
Ass'y - Tube Use on 13' Bodies
Ass'y - Tube Use on 14' Bodies
Ass'y - Tube Use on 15' Bodies
Ass'y - Tube Use on 16' Bodies
Pipe - Tee
Nipple - Close
Adapter - Bushing
Valve - Control
Adapter - Connector 90°
Elbow - 90° Use on 1-1/4" & 1-1/2" Pumps
Elbow - 90° Use on 2", 2-1/4" & 2-1/2" Pumps
Nipple - Close Use on 1-1/4" & 1-1/2" Pumps
Nipple - Close Use on 2", 2-1/4" & 2-1/2" Pumps
Asg'y - Pump 1-1/4"

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAI.. NUMBER WHEN ORDERING PARTS
127 - Printed in U.S.A.

|—~r--nhdl—l}arat—nHHl—uHs—-a—an—-HH)—ll—lq:.hun—aHHb—ll—-|—«|—-||-—-pl:sq;;h.|—-a-—-|—4l—tb—twb—-hul—-l——ls—'

O
H
!




HIGHWAY EQUIPMENT COMPANY

i

GENUINE PARTS

CEDAR RAPIDS, IOWA

RSN of

ITEM

25

26

27

29
30
31
32
33
34
35
36
37
38
39
40
4]
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58

PART NO,

22394
22396
22397
22398
29751
34724
29610
56509
29756
29764
22238
29521
29528
29761
23800
14378
22286
29529
29760
16521-60
4343
6007
26565
26544-8
26544-29
6027
22221
23708
6013
*¥20908
*20067
20644
*21994

16521-18

* Not Shown

HYDRAULIC SCHEMATIC cont'd

DESCRIPTION QTY,
Ass'y - Pump 1-1/2"

Ass'y - Pump 2"

Ass'y - Pump 2-1/4"

Ass'y - Pump 2-1/2"

Adapter Use on 1-1/4" & 1-1/2" Pumps
Adapter Use on 2", 2-1/4" & 2-1/2" Pump
Ass'y - Hose

Fitting - Hose End

Ass'y - Hose

Adapter ~ 90° 7

Valve - Flow Divider

Ass'y - Hose

Ass'y - Hose

Adapter - 90°

Ass'y - Motor, Spin

Adapter :

Tee

Ass'y - HoQ
Adapter

Hose —@ )

Nipple {Cloge
Elbqw

- Socketless
rain
- Drain

Bushing - Pipe
Elbow - Street
Screw- Self Drilling
Screw - Cap

Nut - Hex

Clamp - Conduit

.
wﬂhpbw)—ll—ll—l—'h—ll—‘p.hb—'[\)ldl——'D——‘I—‘l—-‘[\)[\))—'i—'l—-—ll—'l—'t—ll—'l—'ldi—-'b—'l-—il-—‘
. M

>

Tee 1
Elbow ~ 45° 1
Hose - Return 1

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

128 Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY gw

i war

CEDAR RAPIDS, IOWA

TS

ZATHYDRAULIC FAN ASSEMEBLY

ITEM PART NO, DESCRIPTION QTY.
31110 Assembly Group-Hydraulic Fan
1 2793 Tee
2 4343 Nipple-Close
3 6007 Elbow
4 6013 Elbow-Street
5 6026 Nipple
6 6027 Nipple-Close
7 14340 Weldment-Frame
8 14359 Shield-Ext., R.H.

9 14360 Shield-Ext., L.H,. &

10 14372 Assembly-Fan, R.H.

12 10877 Hub |

13 20677 Nut-Lock '
14 20873 Rivet '

15 20034 Screw-Cap, Grad

16 27056 Disc-Distribut

O T T e B ~A TR Ve T S S PR N B o AN o T T S i S i i S R ]

17 25870 Fin-R.H.
11 14373 Assembly-Fan, W.
12 10877 Hub -
13 20677 Nut- 16T
14 20873 Rivet
15 20034 Sarew , Grade #5
16 27056 i gistributor
18 25871 .H.
19 14378 r-Male
20 14394 e-Adapter, L.H.
21 14395 Plate- Adapter, R.H.

%22 16521~ Hose
23 19470 Weldment-Flow Divider
24 .- _
25 21653 Grommet-Rubber 2
26 22221 Y«~Branch 1
27 22238 Valve-Flow Divider 1

*28 22426 Fitting-Hose End 2
29 meme-
30 23708 Bushing 1
31 . 23800 Motor-Hydraulic 2
32 26544.-8 Hose 1
33 26544-18 Hose i
34 26565 Fitting-Socketless 4
35 29521 Assembly-Hose 1
36 29528 Assembly-Hose 1

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
- 130 _‘ Printed in U.S.A.

Ddg




HIGHWAY EQUIPMENT COMPANY

Bl

gi'w}; CEDAR RAPIDS, IOWA

LH1 W
NS

ITEM

37
438
39
40

41
42

ata
b

PART NQ,

29529
29576
29760
29761
29764
22286

DESCRIFPTION

Assembly-Hose
Assembly-Hose
Adapter
Adapter
Elbow-5treet
Tee

Items Not Included In Assembly 31110.

&
&

Q.
Q.
>

Y4

QTY.

e [N e e P

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

13t

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

can

<>

PINNER MOTOR

CEDAR RAPIDS, IOWA

-7 /
ITEM PART NO, RIFPTION QTY.
* 23800 O Hydraulic Motor
1 s 33777 Retainer Ring 1
2 284 Shaft 1
3 33809 Seal, Excluder 1
4 ok 28493 Seal 1
5 sk 28494 "O'" Ring 1
6 ek 28491 Bearing Cone 2
7 Bearing Cup 2
8 28486 Spacer |
9 ** 28486 Spacer (Kit} 1
10 28499 Snap Ring 1
11 28490 Shaft End Plate 1
12 23805 Check Assembly 2
13%% 28495 Bushing 1
14
15 23806 Bearings 4

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

182

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY ¢ 325  CEDAR RAPIDS, IOWA
y DD

ITEM

16 %
17
18 sk
19
20
21
22
23

A% 28482 Seal Kit

—

SPINNER MOTOR CONT'D,

PART NO. DESCRIPTION QTY
23819 Pocket Seals (Makes 12 Seals) 1
23818 Plate 2
23820 Gasket 2
28498 Housing 1
23822 Gear Set 1
23812 Port End Cover 1
Washer 4
23833 Cap Screws 4

23940 Tool - Seal Installation
‘ (Required for installation of Item

@
&
Q |

Y4

% Complete Assembly

O

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

18 | Printed in U.S.A.

& 3
I 3




GINUINE PARTS

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IODWA

N

SPINNER ROL VALVE
ITEM PART NO, PTION QTY.
32485 ve - Hydraulic
1 . * ody - Adjustable Divider i
2 20735 Screw - Set, 1/4 - 20 NC x 1/4 1
3 24555 Plug 2
4 24556 Spring 1
5 24557 Spool - Rotary 1
6 24559 Snap Ring 2
7 24563 "O" Ring 2
8 24566 Screw - Thumb 1
9 24574 Spool 1
10 24558 Handle 1

* Not Serviced

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
o 134 Lo Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY %ﬂ} CEDAR RAPIDS, IOWA
>

PUMP ASSEMBLY CONT'D

ITEM PART NO. DESCRIPTION . QTY.
9 23821 Drive Shaft 1
10 23827 Thrust Washer 1
11 23801 Shaft End Cover 1
12 23805 Check Assembly 2
13 *%23808 Shaft Bushing 1
14 23807 Spring 1
15 23806 Roller Bearing 4
16 *%23819 Pocket Seal (Make 12 Seals) 1
17 23818 Thrust Plate 2
18 *%23820 Gasket 2
19 23813 Housing - Gear 1-1/4" 1
23814 Housing - Gear 1-1/2" 1
23815 Housing - Gear 2'. 1
23816 Housing - Gear 2-1/0@ 1
23817 Housing - Gear 2- ' 1
20 * Gear - Drive 1
21 * Gear - Driven |
22 23812 Port End Co 1
23 Washer (: 4
24 Capscrew 4

* Items 20 and 21 come only a tched Set:

23822 - Ged t1-1/4" 1
23823 NGeag Set 1-1/2" 1
23824 ear Set 2" 1
23825 ear Set 2-1/4" 1
23826 Gear Set 2-1/2" 1

% Seal Kit 27490
COMPLETE PUMP ASSEMBLY

22393 1-1/4" Gear Pump

22394 1-1/2" Gear Pump
22396 2" Gear Pump

22397 2-1/4" Gear Pump
22398 2-1/2" Gear Pump

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

136 : Driménn im I T A




Cam

HIGHWAY EQUIPMENT COMPANY (.. J CEDAR RAPIDS, IOWA

=

- HYDRAULIC, WITH INDICATOR

ITEM PART NO. DESCRIPTION QTY.

39845 Filter - Hydraulic with Indicator
1 43530 Filter - Element Kit 1
2 N. 5. Head Casting 1
3 43533 Relief Valve Poppet 1
4 43534 Indicator with Decal 1
5 6029 Pipe - Plug, 1/8" 1
6 43537 Relief Valve Spring 1
7 39379: Decal

N.S., - Not Serviced

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
138 FR. Printed in U.S.A.




&
HIGHWAY EQUIPMENT COMPANY @Eﬂ? CEDAR RAPIDS, IOWA

RELIEF VALVE

ITEM PART NO. DESCRIPTION QTY,

22147 Assemnply-Relief Valve 1

1 22699 Cartridge-Relief Valve 1

Each Cartridge Consists Of Items 2 - 9

2 5689 Shim, .015 Thickness As Req'd.

3 5690 Shim, .030 Thickness As Req'd,

4 5691 Shim, .060 Thickness As Req'd.

5 21113 Back-Up Ring i

6 21114 O'Ring 1

7 21115 Washer 1

8 21116 Spring 1

9 22691 O'Ring 2

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

1739 P Deiménnat tu 11 & A




Rl

L

HIGHWAY EQUIPMENT COMPANY %13 CEDAR RAPIDS, IOWA

EED
PRy

10

RY HYDRAULICS

ITEM PART NO, IPTION QTY
24488 Auxiliary Hydraulics Kit 1
1 6021 Tee 1
2 6027 Nipple - Close 1
3 6033 Plug - Pipe 1
4 16356 Tee 1
5 16362 Nipple - Close 4
6 22000 Coupler - Quick Disconnect 2
7 22022 Adapter 1
8 22208 ~ Bushing - Reducing 1
9 22169 Valve ~ Selector 1
10 31208 Bracket 1
11 29752 Adapter 1

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
140 : Printed in U.S.A.




v e

GENUINE PARTS

HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

‘ 5
KIT - SHIPPIN
ITEM PART NO. D RI ON QTY.
55170 Shipping Shield
55172 Shipping Shield RH
55173 Kit - Shipping Shield LH
1 34321 Weldment - Shield 1
55689 Weldmseént - Shield RH 1
55690 Weldment - Shield LH 1
2 20067 *Screw - Cap 3/8-16 UNC 4
3 20644 #*Nut - Hex 3/8-16 UNC 2
4 20712 % Washer - Lock 3/8 4
5 34322 * Bracket 1
6 20034 Screw - Cap 5/16-18 UNC x 3/4 8
7 20692 Washer - Flat 5/16 8
8 20711 Washer - Lock 5/16 8
9 20643 Nut - Hex 5/16-18 UNC 8
10 © 55694 Angle - Guard 1
1 55695 Angle - Guard 1

* Use on Body Side Mounted 2-Speed Trans, With
Bypass Only.

NOTE: Guards shown are intended to reduce hazard of
entanglement with machinery and injury. All

guards MUST be installed per these drawings
before spreader is put into operation.

'AI.WAYS GIVE PART NAME, NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERIN_G PARTS
: 41 Printed in U.S.A.




CEDAR RAPIDS, IOWA

GENUINE PARTS

SAEVAD ‘DONIIJIHS - LI

X,

)

feli -l N

S SNL T —————

_ i _

B

l

HIGHWAY EQUIPMENT COMPANY

'uotperado ojut Ind sy zopesids 91070 sBulmeIp SsOU)
1od polle3sut oq ISOA sprend 1y ‘Linflur pue Axsumgoews yim
JUBS WIS URIUD JO PIBZEY 2ONPII O} PIPUIIUT 218 UMOUS SpIienn

8L

‘HLON

!

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

- Printed in U.S.A.

142



HIGHWAY EQUIPMENT COMPANY i/,&\; CEDAR RAPIDS, IOWA
LHI way)

LA

ITEM

00 =1 O U1 i W N

PART NO.

55327
55325
55329
20036
20711
20692
20678
20067

KIT - SHIPPING, GUARDS

DESCRIPTION QTY,

Plate - Shield

Shield

Weldmt., - Guard

Screw - Cap 5/16-UNC x 1
Washer - Lock 5/16
Washer - Flat 5/16

Nut - Lock 3/8

Screw - Cap 3/8-UNC x 1

&
<§
Q.
oS

Y4

-:}>0—-l
=

(SO ST N N N
: =)

O

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

143 P Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY ﬁvmhg CEDAR RAPIDS, IOWA

KIT - SHIP@ SPINNER GUARD

/

ITEM PART NO. D TION

A

1 HH4T7328 Weldmt - Guard R, H.
#47326 Weldmt - Guard R. H. Opening

2 47327 Weldmt - Guard L. H.

*#47325 Weldmt - Guard L. H, Opening
3 47336 Weldmt - Guard, Center Section
4 20067 Screw - Cap 3/8-16 UNC X 1
5 20644 Nut - Hex 3/8-16 UNC
6 20714 Washer - Lock 3/§
NOTE:

e 47346 @ hipping, Spinner Guard L.H, "
ek 47347 Kid## - Shipping, Spinner Guard R, H.

QTY,

o GO GO = = e

Guards shown are intended to reduce hazard of entanglement with
machinery and injury. All guards MUST be installed per these

drawings before spreader is put into operation,

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

144

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY @ CEDAR RAPIDS, IOWA

vl

GROUP - P250 HOOD

- ITEM PART NO, DESCRIPTION QTY,
31961 Group - P250 Hood
1 3494 Belt - Rear Platform Drop 2
2 3495 - Belt - Rear Flap 1
3 3496 Belt - Front Center 1
4 6280 Hook - Tension, Rubber 2
5 15383 Weldment - Center Section 1
6 15384 Weldment - Door 1
7 15385 Weldment - Door Extension 1
8 15386 Weldment - Wing Rest 2

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

1AE - P o s




HIGHWAY EQUIPMENT COMPANY CEDAR RAPIDS, IOWA

GROUP - DECALS

ALWAYS GIVE PART NAME. NUMBER AND MACKINE SERJAL NUMBER WHEN ORDERING PARTS
: 147 ' Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY

GENUIML PARTS

L

CEDAR RAPIDS, IODWA

-

ITEM

OO0 =1 O R W N

10
11
12
13
14
15

16

17
18

GROUP - PAINT & DECAL

PART NO. DESCRIPTICN QTY,
* 37285 Plate - Serial Number 1
#6276 Screw - Drive 4

21722 - Decal - New Leader 3

150034 Decal - Caution, Improper Op i 1

321 - Decal - Caution, Mat'l to begSprigd 1

364 7 Decal - Warning, Stayout X 2

368 " Decal - Flying Materia 1

6541 Decal - Oil Lube Char 1

21476 Decal - Important . Qhain Life {(Use w/Chain

y ' Convevyor) 1

21477 Decal - ImportantNge¥ Conv, Life (Use w/Belt

Conveyor) \ 1

39200 Decal --FHADE ACITY - 2
*55630 - Decal - W ingd No Step 2

55631 Decal  Wagarning Guard 2

23769 = edgate Scale 1
*365 - Moving Machinery 1

21725 *Scotchcal White A R,

38977 - Scotchcal Red AR,

38665 - L-2010 White 2

38672 ecal - L-2010 Red 2
*8664 Decal - Caution Keep Valve Open 1
*8665 Decal - Hydraulic Oil Only 1
%* Not Shown

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
148 o Printed in U.S.A.




Nl

HIGHWAY EQUIPMENT COMPANY ¢ @3} CEDAR RAPIDS, IOWA

f >

ST

ASSEMBLY - HILLSIDE FLOW DIVIDER

AND RED-E-VIDER

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS

149

Printed in U.S.A.




HIGHWAY EQUIPMENT COMPANY g(:ﬁ EA} .CE'DAR RAPIDS, IOWA
a»
R el avy

ITEM

19
20
21
22
23
24

25

26

27
28
29

ASSEMBLY - HILLSIDE FLOW DIVIDER & RED-E-VIDER CONT'D

FPART NO,

32446
36418
32445
37786

36424

20697
56857
56891
56898
56910
56927
56899
56911
56858
36419
36413

* - Not Shown
5.5, - Stainless Steel

O

DESCRIPTION

Screw - Truss Head, 1/4-20 NC x 3/4"

Washer - Lock, 1/4"

Nut - Wing, 1/4-20 NC
Nut - Wing, 5/16-18 NC
Washer - Flat, 5/16
Washer - Flat, 5/8"

Washer - Flat, 5/8" (8.

Weldment - Side Plate,
Weldment - Side Plate,
Weldment - Side Plate,
Weldment - Side Plate,
Weldment - Side Flat
Weldment - Side Pl#ffe
Capscrew - 5/162
Washer - Loc 6

Nut - Hex, 5

O

Y4

/?%
o]
O
@
wn n

0
s
=

L N e e Y S I PEVI I Y N N

ALWAYS GIVE PART NAME. NUMBER AND MACHINE SERIAL NUMBER WHEN ORDERING PARTS
151

Printed in U.S.A.






